IN—YT Y
BAS-342G PARTS BOOK

AL LYI CKS4 T
JOoSSLKXEFI Y

DIRECT DRIVE

PROGRAMMABLE ELECTRONIC PATTERN SEWER

brother.

DO SIESRIL Parts Navigation TTE UL V=11FFEF .,  http://partsbook.brother.co.jp/partsnavi/jpn/
The latest parts information, refer to the Parts Navigation.  http://partsbook.brother.co.jp/partsnavi/eng/

From the library of: Superior Sewing Machine & Supply LLC



BXIRDRET

BROTHER INDUSTRIES, LTD.

 BAS-342G-0

1: ¥

From the library of: Superior Sewing Machine & Supply LLC



Description of model plate

BROTHER INDUSTRIES, LTD.

» BAS-342G-0

1. Heavy-weight materials

From the library of: Superior Sewing Machine & Supply LLC



=T ZHARIZERLT

. COARIE 2001 FE5 A DT —RIZEDWTHERENEED T,
BRI FELLICKAEESINSSENHYET,
B THBAT A RIE. BETRLTHYET,

B R

N TR X 7. LSOO 1
2 57N : < L, 5
B. & - SHEEREMR o 7
(o T 0 1= O 9
C2. JEYBEIR oo 11
(oK 10 1= = 13
DI HBZ EIFRBRIR oo e 15
D2. FZ EIFRRIR oo 17
E. TEHRIMR oo 19
oL 21
G RIBUBEIR oo 25
Ho SRBERIIR oo 27
Jo BRETYBBER oo 29
Ko SRELUMBETR oo e 33
(I % 3, 5] L 35
M1, IUFA—ILRY I ZBRE oo 37
M2. 3V bA— LRV RE &R (BRE—FER) 39
N 7 ol - 2 M
=gl T 43
Q. BEEGRAR e 45
RAZE/SRIVEIR oo 47
SR e L= 49
T, BEARBER oo 51
U BIABBRR s 53
V. TAYTST—BER e 55
W1 BEEBBER (A TLaV B8 ) e 57
W2, HBEEBBER (FTLaVEER) s 59
W3. (T BEEBER (AT LAV EER) s 61
W4, FBEEBBER (FTLaVEER) s 63
W5, {HEBEEBBER (A TV EER) s 65
Z ATBERBER o 67
Wa 2 | 69
Ap. FIIBRFIERER =B R oo 70
Ga. T —UEREE—EETR oo 72
2 73

From the library of: Superior Sewing Machine & Supply LLC



Notes for using this parts book

1. This book was prepared based on information available in May 2007.
2. Parts are subject to changes in design without prior notice.
3. Parts supplied as complete assemblies are circled by a dotted line.

CONTENTS

A1. Machine body .........ooiiiiiiiiii e 1
A2. Machine boay ..........oouvviiiiiiiiiiiiiii e 5
B. Upper shaft and needle bar mechanism ......................... 7
C1. Feed mechaniSm ........cccceeiiiieiiiinic e 9
C2. Feed MeChaniSm .........c.coeiiiiiieiiiiiiiee e 11
C3. Feed mechaniSm ........cccceviieeiiiiiniec e 13
D1. Work clamp lifter mechanism .............cccccciiiiiiiiinnes, 15
D2. Work clamp lifter mechanism ...........ccccccceeeeeiiiiiciiiieennns, 17
E. Lower shaft mechanism ...........cccccoiiiiiiiiiie, 19
F. LUbriCation .......c.ooeviiiiiiieeee e 21
G. Threading mechanism .........ccccoeueeieiiiiiee e 25
H. Bobbin winder mechanism ............ccccocoveeiiiiiieeiiiiieeeninns 27
J. Thread trimmer mechanism ..........cccccceiiini, 29
K. Thread wiper mechanism .........c.cccccceeviiiiiii e, 33
L. Tension release mechanism .........ccccccceviiiiiiiiniiienennnn, 35
M1. Control box mechanism ...........ccocoviiiiieiic e 37
M2. Control box mechanism (Power supply motor PCB) ....... 39
N. Power switch mechanism ...........cccccco e 41
P. Air pressure mechanism ..........cccccoiiiiiiiiiii i 43
Q. Power supply equipment mechanism .............ccccceeeennen. 45
R. Operation panel mechanism ...........ccccccooiiiiiiiinnnee 47
S. Motor mechanism .........cccovieiiiiiiiiice e 49
T. Foot switch pedal mechanism ..., 51
U. Powertable ..o 53
V. PrOGrammer ......coouueiiiiiiieee et 55
W1. Attachment set (Option parts) .........ccccevvveeeieeeeiiiiiee, 57
W2. Attachment set (Option parts) ........ccccceeviieeiiiiiieneine, 59
W3. Attachment set (Option parts) .........cccccvvieeeieeeiiiiiee, 61
W4. Attachment set (Option parts) ........cccccceeviieeiiniiieeennne, 63
W5, Attachment set (Option parts) ........ccccevvieeeieeeiiiiiciee, 65
Z. ACCESSOMES ..cooiiiiiiiiiiiiee ettt 67
Wa. Warning [abels ...........ooooviiiiiiiiiiiiiiiee 69
Ap. Parts list sorted by application ..........ccccccoiiiiiiiiin 70
Ga. Gauge parts list ........ccccvviieiiieee e 72
INAEX .t 73

From the library of: Superior Sewing Machine & Supply LLC



A1 . E4kB86% / Machine body

BAS-342G-050

From the library of: Superior Sewing Machine & Supply LLC



A1. E{ABA{% / Machine body

REF.NO CODE QTY % NAME OF PARTS RM
1 SA4596001 1|13 Lst220-15 RUBBER CAP 20-15
2 104821001 3|9 Lt105 RUBBER CAP, 10.5
3 S$520164001 113 Lt13 RUBBER CAP, 13
4 S20164001 1|3 Lt13 RUBBER CAP, 13
5 104450101 2|3 L8 RUBBER CAP, 8
6 117936001 1|3 Lt94 RUBBER CAP, 9.4
7 S44010001 2|3 Lt115 RUBBER CAP, 11.5
8 150592001 1|3 Lt16 RUBBER CAP, 16
9 104449001 1|3 Lt155 RUBBER CAP, 15.5
10 SA8548101 1| NyRH/N-T L BED COVER
11 SA4600001 1A 145 FACE PLATE
12 104449001 1|3 Lt>155 RUBBER CAP, 15.5
13 SA4601001 NAVAZ x> F-PLATE PACKING
14 062061016 3|F~36X10 SCREW PAN M6X10
15 SA4603101 1A FH<HN- SHUTTLE RACE COVER
16 SA6272001 NAFHh<H/N-TUID SHUTTLE RACE COVER HOOK D
17 004300513 2|+4533X5 SCREW, FLAT M3X5
18 SA3264001 UEErai NUT PLATE
19 SA6207001 1| F3Ao/1\Y HINGE
20 062300506 4|5+ ~103X5 SCREW PAN M3X5
21 021300103 213 +YR3 NUT, 1 M3
22 SA3200101 1| T7vEV RN THREAD TAKE-UP COVER
23 062401006 1[F~104X10 SCREW PAN M4X10
24 SA4604001 1HrIHn- STEPPING COVER
25 SA3306001 NEURDT-3 SHOULDER SCREW, 7-3
26 120265002 1N FEINRTFHR SPRING WASHER
27 S07350002 dRZES WASHER PLAIN
28 S36475000 1|YIIRIM5 SCREW, M5
29 SA8679001 NFA4VH-H-F FINGER GUARD
30 025350332 2|EZHRF (35 WASHER PLAIN L 3.5
31 SA8670001 41993y CUSHION
32 SA8680001 8|Hh3- SPACER
33 0A5402005 8|+ R+ =24X20DB SCREW PAN (S/P WASHER) M4X20
34 SA8880001 (P = PN RUBBER CUSHION
35 SA8680001 2|h3- SPACER
36 0A5402005 2[+F~H424X20DB SCREW PAN (S/P WASHER) M4X20
37 SA8549001 DT HHTL/N- SUPPORT LEVER
38 SA8550001 1N THHILN-D) SUPPORT LEVER SHAFT
39 012060636 1173 EZ6X6 SET SCREW SOCKET (FT) M6X6
40 SA8551001 1,2 THHIL /-3 TOSHON SPRING
41 SA8552001 1A= INA 0 OIL PAN
42 0A5401006 4|+~ H24X10DB SCREW PAN (S/P WASHER) M4X10
43 SA8553001 1| E-52-H/3- MOTOR COVER
44 062061616 2|F~6X16 SCREW PAN M6X16
45 SA8816001 1N HN-D= REAR COVER ASSY
46 0A5401006 16|+ X+ 34X10DB SCREW PAN (S/P WASHER) M4X10
47 SA8555001 111 H/\-FR REAR COVER
48 0A5401006 3[+F~+H4=24X10DB SCREW PAN (S/P WASHER) M4X10
49 SA8556001 111) A7 H/\-FL REAR COVER
50 0A5401006 3[+F~+H/24X10DB SCREW PAN (S/P WASHER) M4X10
51 SA8557001 1|XE-2-H/7\- XMOTOR COVER
52 0A5401006 4|+~ H324X10DB SCREW PAN (S/P WASHER) M4X10
53 SA8559001 UAVEEL PR AUXILIARY PLATE
54 SA8560001 18| ART4X12 SCREW M4X12
55 SA4677101 12|7RPaq4ovay AUXILIARY PLATE CUSHION
56 021400206 18|22 aFvh4 NUT 2 M4
57 SA4676101 2| Roa(14I37 vk AUXILIARY PLATE BRACKET
58 SA8561001 1 ROa12T 37y AUXILIARY PLATE BRACKET L
59 SA8562001 1|RPa142T 37 vRR AUXILIARY PLATE BRACKET R
60 SA8563001 1 ROa12T 37y AUXILIARY PLATE BRACKET M
61 555481001 2(7FRILEHFH34X12 BOLT SOCKET (S/P WASHER) M4X12
62 SA8564001 2(R2a(4473% VB AUXILIARY PLATE BRACKET B
63 SA8672001 2|Rkaq49vy 3B AUXILIARY PLATE CUSHION B
BAS-342G-050
2

From the library of: Superior Sewing Machine & Supply LLC




A1 . E£4B3f% / Machine body

BAS-342G-050
3 From the library of: Superior Sewing Machine & Supply LLC



A1. E{KB{& / Machine body

REF.NO CODE QTY |:'|-:|':|% NAME OF PARTS RM
64 SA8879001 1|k1) LL540 TRIMS L540
65 S42446001 14| 7FRILEHH26X14 BOLT SOCKET (S/P WASHER) M6X14
66 S36924002 2|17-=5<-9 INJURY MARK

<BERD <For Japan only>
67 SAQ0792001 1ZRILFII9ALTITA LABEL CAUTION JPN/ENG

<BERRUSN> <Except for Japan>
67 SAQ0793001 1SRNV FAIALFAOTA LABEL CAUTION CHN/ENG

<ERIM = AL <Except for Europe>
68 S37060001 3[7-R<-H LABEL, GROUNDING

<BR N A F> <For Europe only>
68 S37060001 5(7-&A<-% LABEL, GROUNDING
BAS-342G-050

4

From the library of: Superior Sewing Machine & Supply LLC




A2 . ¥ {&Bdf% / Machine body

27 %\\E\,\
N
2

23 ’\;3 b

BAS-342G-050
5 From the library of: Superior Sewing Machine & Supply LLC



A2. F{ABd{% / Machine body

REF.NO CODE QTY mf NAME OF PARTS RM
1 SA8668001 2(koTJEDDDY HINGE SHAFT
2 012060636 2|77 ES6X6 SET SCREW SOCKET (FT) M6X6
3 SA8665001 NFITZ279% OIL PAN ASSY
4 032361306 41+27)LE35X13 WOOD SCREW ROUND 2 M3.5X13
5 SA8667001 2|3 LTy RUBBER BUSH
6 SA8669001 22Oy YT HINGE HOLDER
7 018087036 4|7+ ILE8XT0 BOLT SOCKET M8X70
8 028080246 4N $2-8 WASHER SPRING 2-8
9 213650001 4(772.3X8.5X38ST WASHER 2.3X8.5X38ST
10 SA8550001 Wk THHILN-D9 SUPPORT LEVER SHAFT
11 012060636 2|7 E>6X6 SET SCREW SOCKET (FT) M6X6
12 SA8671001 Wk THHTHA SUPPORT LEVER BASE
13 018087036 2(7FHRILK8XT0 BOLT SOCKET M8X70
14 028080246 2[R HHR2-8 WASHER SPRING 2-8
15 213650001 2(72.3X8.5X38ST WASHER 2.3X8.5X38ST
16 SA8673001 NWARRT)THHIL HOLDER ABSORBER L
17 SA8674001 NWHRRT) T HHIR HOLDER ABSORBER R
18 SA3387001 4|7 FHRILE6XT5 BOLT, SOCKET M6X75
19 213650001 4(772.3X8.5X38ST WASHER 2.3X8.5X38ST
20 028060246 4| INRHF T $2-6 WASHER SPRING 2-6
21 021060106 4123 vh6 NUT 1 M6
22 SA5251001 1| AR-H SPACER
23 018064031 1|7 FHRILE6X40 BOLT SOCKET M6X40
24 021060106 11227 vhk6 NUT 1 M6
25 SA4847001 NHRRT) T 29U SHAFT U
26 012060636 1|77 ES6X6 SET SCREW SOCKET (FT) M6X6
27 S$17974101 NHRRT)2T29D SHAFTD
28 S$17975100 2(GSTPUhT- SHAFT COLLAR, GAS
29 025080132 2(ESHH R3S WASHER PLAIN S 8
30 048060342 2|k ATJEG RETAINING RING E6
31 SA8675001 NHRRT)YT SHOCK ABSORBER GAS
32 114486002 1|RIFA5-24 OILER
BAS-342G-050
6

From the library of: Superior Sewing Machine & Supply LLC




B

. b - #4EB8{R / Upper shaft and needle bar mechanism

9

8

BAS-342G-123
From the library of: Superior Sewing Machine & Supply LLC




B. L& - £#RE3{% / Upper shaft and needle bar mechanism

REF.NO CODE QTY X NAME OF PARTS RM
1 SA8565101 19999 UPPER SHAFT
2 SA3499001 1177v98Yk92 CRANK ROD ASSY
3 018501636 2(7FHRILREX16 BOLT SOCKET M5X16
4 SA4172001 N=Z-FILRT7YLT FR NEEDLE BEARING: BLUE
4 SA4173001 N=-FILRTYL T B NEEDLE BEARING: BLACK
4 SA4174001 N=Z-FILRTYLT kB NEEDLE BEARING: GRAY
4 SA4175001 N=-FILRTYLT &R NEEDLE BEARING: YELLOW
5 SA3206001 WARTY T TV BALL BEARING BUSH
6 SA4179001 1|2< <92 /76904DDUNR BALL BEARING 6904DDUNR
7 SA4180001 1|142<<9/76904DDU BALL BEARING 6904DDU
8 523651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
9 SA3206001 WARTY T TV BALL BEARING BUSH
10 SA4177001 1|2<<%2/76004DDUNR BALL BEARING 6004DDUNR
11 S23651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
12 SA4608101 1|Y¥TG JOINTG
13 SA4178001 1|2< <9 /76204DDUNR BALL BEARING 6204DDUNR
14 $23651001 4|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
15 S$25235001 1| ART8 SCREW M8
16 SA4609101 1NIITA2529G THREAD TAKE-UP CRANK G
17 S23651001 4|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
18 110367001 1| ¥FAxR WASHER, PLAIN SPECIAL 8
19 SA6182001 1/\JRILUAUFKYZ THREAD TAKE-UP LEVER FK SET
20 SA2958001 1| HS1T5X6 SCREW FLAT M5X6
21 012500536 17 FES5X5 SET SCREW SOCKET (FT) M5X5
22 062400816 1[F~204X8 SCREW PAN M4X8
23 145465001 1|2 ARTB5IL SCREW, SM3.57-40X6 L
24 012060636 2|7FES6X6 SET SCREW SOCKET (FT) M6X6
25 142211001 11hoax SLIDE BLOCK
26 SA3528001 1\ho3a=w7>+41B SLIDE BLOCK GUIDE
27 018401636 2(7FHRILR4X16 BOLT SOCKET M4X16
28 SA4622001 AVYENY NEEDLE BAR
29 144458001 T EYFRART 357 SET SCREW, SM3.57-40X4.5
30 SA4666001 1|/ \)R2 A% JLUK NEEDLE BAR BUSH UK
31 SA3224001 1\)RIAZ)LD NEEDLE BAR BUSH D
32 145646019 1|22 2/N\1)DPX17 NEEDLE, DPX17
33 012060536 17 FES6X5 SET SCREW, SOCKET (FT) M6X5
34 S38713100 177> FAN
35 062400816 3|F~14x8 SCREW PAN M4X8
36 SA6108001 1|7-J¥7R PULLEY GEARR
37 012500536 2|7 ES5X5 SET SCREW SOCKET (FT) M5X5
38 SA4626101 1NT-V2y PULLEY SHUFT
39 SA4627001 1 T-) A2 PULLEY BUSH
40 SA4628101 1N T-\x PULLEY SPRING
41 SA4629001 1WT-D5F4 PULLEY BASE
42 047401242 NRTITEVAWA PIN SPRING ROLL AW4
43 SA4624001 117-JF7L PULLEY GEAR L
44 012500536 2|7FES5X5 SET SCREW SOCKET (FT) M5X5
45 S23651001 2(7FES6X67RY A SET SCREW SOCKET (FT) M6X6
46 SA4630001 117-1) PULLEY
47 062401006 3|+ ~134X10 SCREW PAN M4X10
48 SA5158101 3|lESHHRTE 147 WASHER PLAIN L 4
49 012060636 17 FES6X6 SET SCREW SOCKET (FT) M6X6
50 018501636 4|7 FHRILE5X16 BOLT SOCKET M5X16
51 SA5230001 2|754RA-IL2 FRIES WHEEL 2
52 062401016 3|F~34X10 SCREW PAN M4X10
BAS-342G-123
8

From the library of: Superior Sewing Machine & Supply LLC




C1. % Y B3{% / Feed mechanism

BAS-342G-202
9 From the library of: Superior Sewing Machine & Supply LLC



C1. 1% Y B{% / Feed mechanism

REF.NO CODE QTY mm NAME OF PARTS RM
1 SA8566001 2|X-LMA A KF X-LM GUIDE F
2 018400836 22| 7RIV h4xs BOLT SOCKET M4X8
3 SA8567001 1XA-R( 4 BASE PLATE X
4 018300536 167 F7RJLH3X5 BOLT SOCKET M3X5
5 SA8568001 2|Y-LMA A KF Y-LM GUIDE F
6 018400836 12| 7FHRILH4X8 BOLT SOCKET M4X8
7 SA8569101 NYR-ZRA B2 BASE PLATE Y ASSY
8 018300536 167 F7RJLH3X5 BOLT SOCKET M3X5
9 SA8571001 1|X-LMFA AR X-LM GUIDE R
10 018301036 147 FHRILE3X10 BOLT SOCKET M3X10
11 SA8819001 1NWY7-LY= Y-ARM ASSY
12 018401236 8|7 FRILR4X12 BOLT SOCKET M4X12
13 SA8574001 2|Y-LMA 1R Y-LM GUIDE R
14 018501236 12| 7FHRILF5X12 BOLT SOCKET M5X12
15 SA8575001 NY)ZFHARHHIR Y-LM GUIDE BRACKET R
16 SA8576001 HYIZFHARHHIL Y-LM GUIDE BRACKET L
17 018066036 6|7+ JLL6X60 BOLT SOCKET M6X60
18 SA8590001 NIV HTA4E BELT HOLDER
19 018401036 4|7 FRILE4X10 BOLT SOCKET M4X10
20 SA8590001 2(NILRFHTAE BELT HOLDER
21 S55481001 8|7 FHRILEHFH24X12 BOLT SOCKET (S/P WASHER) M4X12
22 SA8608001 2(aTA4H/8- FIXATION
23 SA3538001 14| AR 4X8 SCREW, M4X8
24 SA8609001 2|A/3-L-JLFRYZ COVER RAIL FR ASSY
25 SA8611001 2(A/\-L-JLFLYE COVER RAIL FL ASSY
26 018401036 20| 7+ ILH4X10 BOLT SOCKET M4X10
27 SA8612001 1 9FH/\-RUZ INSIDE COVER R ASSY
28 SA8615001 1N IFh/N-LY= INSIDE COVER L ASSY
29 SA3538001 B[ AR 4X8 SCREW, M4X8
30 SA8617001 2|FhhnN-U= MIDDLE COVER ASSY
31 SA8619001 AV A/ OUTSIDE COVER ASSY
32 SA8622001 U4 AV BELLOW
33 SA8623001 A ZAYZ p sy BELLOW PRESSER F
34 SA8624001 1| Ov/\FAHYIR BELLOW PRESSER R
35 SA8625001 2|ovINSFyk BELLOW NUT
36 062300416 6|+ ~3X4 SCREW PAN M3X4
37 062401016 4]F~34X10 SCREW PAN M4X10
38 SA8626001 1NYEoH-FIVTr(4E SENSOR PLATE'Y
39 0A5401006 2+ R4 =24X10DB SCREW PAN (S/P WASHER) M4X10
BAS-342G-202

10

From the library of: Superior Sewing Machine & Supply LLC




C2 . 3% Y Bk / Feed mechanism

BAS-342G-202
11 From the library of: Superior Sewing Machine & Supply LLC



C2. % Y B81% / Feed mechanism

REF.NO| CODE [QTY e NAME OF PARTS RM
1 SA8578001 1XT-1)-5 A X-PULLEY BRACKET
2 SA8579001 1| 7-1)-AY= PULLEY A ASSY
3 SA1283001 2|22 97946901ZZNR BALL BEARING, 6901ZZNR
4 SA8582001 1N T-)-oF029 PULLEY FULCRUM SHAFT
5 012500536 2| 7FES5X5 SET SCREW SOCKET (FT) M5X5
6 SA8583001 1NF-U->Fo29h5- PULLEY FULCRUM SHAFT COLLAR
7 SA8584001 1|X-GTAJLk X-GT BELT
8 S47270001 2|7 FARILEHFH36X30 BOLT SOCKET (S/P WASHER) M6X30
9 SA8585001 1XORH9TH DRIVE SHAFT X
10 048150142 2|k AT H3HC15 RETAINING RING EXTERNAL C15
11 SA8586001 1XT VXY GEAR X
12 012060636 4|7+ ES6X6 SET SCREW SOCKET (FT) M6X6
13 SA6674001 11274994 6002ZZNR BALL BEARING 6002ZZNR
14 SA8587001 1|1 7-1)-BY= PULLEY B ASSY
15 012060636 4|7+ ES6X6 SET SCREW SOCKET (FT) M6X6
16 076202850 2|RAT U 46202ZZNR BALL BEARING RADIAL 6202ZZNR
17 SA8592001 2)YT-1)-54 Y-PULLEY BRACKET
18 SA8579001 2|7-1)-AD= PULLEY A ASSY
19 SA1283001 4|24 6901ZZNR BALL BEARING, 6901ZZNR
20 SA8582001 2| F-1)->Fo28 PULLEY FULCRUM SHAFT
21 012500536 4|7 FES5X5 SET SCREW SOCKET (FT) M5X5
22 SA8583001 2|7-V)->FoTHhS- PULLEY FULCRUM SHAFT COLLAR
23 SA8593001 2|Y-GTRL+ Y-GT BELT
24 SA8595001 1NYORSTH DRIVE SHAFT Y
25 SA8596001 NPV LE S GEARY
26 012060636 4|7+ ES6X6 SET SCREW SOCKET (FT) M6X6
27 SA8587001 2|7-1)-BY= PULLEY B ASSY
28 012060636 8|7 FES6X6 SET SCREW SOCKET (FT) M6X6
29 SA6674001 2|%< <9794 6002ZZNR BALL BEARING 6002ZZNR
30 076202850 2|RAT U 46202ZZNR BALL BEARING RADIAL 6202ZZNR
31 SA8597001 2|7 A7 FRILE5EX12 BOLT SOCKET M5X12
32 SA8602001 1YIR XN Hs8- COVER GEAR Y
33 062400816 3|F+~a4x8 SCREW PAN M4X8
34 S47270001 4|7 FRILEHH36X30 BOLT SOCKET (S/P WASHER) M6X30
35 SA8604001 1|XE-2-T 547 vk MOTOR BRACKET X
36 SA8599001 12994 6201ZZNR BALL BEARING 6201ZZNR
37 SA8538001 /L RE-EXDZ PULSE MOTOR ASSY X
38 018501636 4|7 FRILR5X16 BOLT SOCKET M5X16
39 SA8607001 1|XE-5-FV MOTOR GEAR X
40 012060636 2| 7FES6X6 SET SCREW SOCKET (FT) M6X6
41 S47270001 4|7 FRILEH236X30 BOLT SOCKET (S/P WASHER) M6X30
42 SA8598001 1| YE-2-TS54vk MOTOR BRACKET Y
43 SA8599001 1|2 977/76201ZZNR BALL BEARING 6201ZZNR
44 SA8542001 1|/LAE-RYHS PULSE MOTOR ASSY 'Y
45 018501636 4|7 FRILR5X16 BOLT SOCKET M5X16
46 SA8601001 1|YE-2-F+F MOTOR GEAR Y
47 012060636 2|7 FES6X6 SET SCREW SOCKET (FT) M6X6
48 S47269001 4|7 FRILEHH326X20 BOLT SOCKET (S/P WASHER) M6X20
49 SA8694001 2177 IV A5 FAN BRACKET
50 018400836 4|7 FRILR4X8 BOLT SOCKET M4X8
BAS-342G-202
12

From the library of: Superior Sewing Machine & Supply LLC




C3 . % U B{% / Feed mechanism

BAS-342G-202
13 From the library of: Superior Sewing Machine & Supply LLC



C3. % Y B8{% / Feed mechanism

REF.NO|] CODE |QTY EX3 NAME OF PARTS RM
1 SA8628001 | 1|AHT™T WORK CLAMP ARM
2 SA8629001 |  4|lAHTIFLTFUF153 WORK CLAMP GUIDE ASSY
3 SA8597001 |  8|F AT FARILIEX12 BOLT SOCKET M5X12
4 SA8631001 | 2|AHTIT7LRSA4 WORK CLAMP SLIDER
5 SA8632001 | 4|rmzmo-5 CROSS ROLLER
6 SA8633001 | 2|AHTIFHLIA- WORK CLAMP LIFTER LEVER U
7 SA8634001 |  2|AHTyFL/N- WORK CLAMP ARM LEVER
8 S55479001 | 2| 7HRILkHH34x8 BOLT SOCKET (S/P WASHER) M4X8
9 SA4771001 | 2|huruTHEYLET s SHAFT STEPPING CLAMP LIFT LINK
10 012060636 |  2|7+E56X6 SET SCREW SOCKET (FT) M6X6
11 110367001 ACZES WASHER, PLAIN SPECIAL 8
12 048080142 |  2[rA7<43aMCs RETAINING RING EXTERNAL C8
13 SA8635001 | 1| a-o4 CYLINDER SHAFT
14 012060636 |  2|7+E56X6 SET SCREW SOCKET (FT) M6X6
15 SA8636001 | 2|TTFIyLA Lz AIR CYLINDER ASSY
16 146354002 |  2|#H = WASHER, PLAIN 5
17 048040342 | 2|FA7E4 RETAINING RING E4
18 SA4720001 | 2|suiE-vxT CYLINDER JOINT
19 SA4721001 | 2|s Ui E-vxFTH CYLINDER JOINT SHAFT
20 048060142 |  4|rA7<43aMCe RETAINING RING EXTERNAL C6
21 SA8638001 | 1|AHT7Y WORK CLAMP
22 S55485001 | 4| 7HHRILRHHI5X12 BOLT SOCKET (S/P WASHER) M5X12
23 SA4709001 | 2|4FEAFLR SHOULDER SCREW
24 S25475101 |  4|rA%T6 SET SCREW, M6X19
25 021060206 | 4|22 24wk NUT 2 M6
26 SA8909001 |  4|mvhsr O+ viMe NUT, CAP M6
27 SA8640001 |  1|AHTFLRRIS- WORK CLAMP STOPPER
28 SA8641001 |  1|AHIF7SRIy/S-T L WORK CLAMP STOPPER RUBBER
29 SA8820001 | 1|m-5-S %7k ROLLER SHAFT
30 048030342 |  2[FATE3 RETAINING RING E3
31 SA8642001 |  1|FamARiLk WING SCREW
32 SA8643001 |  1|AHTTL A8+ vk WORK CLAMP PLATE NUT
33 SA8644001 |  1|AHTTF7L 14 % WORK CLAMP SPRING
34 SA8597001 |  2|FARYFFARILREX12 BOLT SOCKET M5X12
35 S55485001 | 4| 7FRILkHH35X12 BOLT SOCKET (S/P WASHER) M5X12
36 018300836 |  8|7+7/Lk3x8 BOLT SOCKET M3X8
37 062500816 |  2|+~=5x8 SCREW PAN M5X8
38 SA8645001 |  1|-z¥HT HOSE SUPPORT
39 S55481001 | 2| 7FRILkHH24x12 BOLT SOCKET (S/P WASHER) M4X12
40 SA8646001 | 1|AHT1443 WORK CLAMP ASSY
41 SA8818001 | 2|4 THviay WORK CLAMP CUSHION
42 S55487001 | 4| 7H+RILRHH35X16 BOLT SOCKET (S/P WASHER) M5X16
43 SA8648001 |  1|A414% FEED PLATE
44 SA8904001 |  2|7+HRILkHHI5XI0L BOLT SOCKET (S/P WASHER) M5X10L
<FTavER&> <Option parts>
45 SA8859001 | 1|AHTF7LAVALR WORK CLAMP CONVERSION R
46 SA8860001 | 1|AHTF7IALALL WORK CLAMP CONVERSION L
47 SA8871001 |  1|AHUA8~ALHUH2 FEED PLATE CONVERSION ASSY
48 SA8869001 | 1|4V TFoETar (4 ORIGIN STANDARD PLATE
49 SA5415001 |  1|¥>Fo%sasEy ORIGIN STANDARD PIN
50 SA8870001 |  1|YR-zxq4S4 BASE PLATE Y POSITION BLOCK
BAS-342G-202
14

From the library of: Superior Sewing Machine & Supply LLC




D1.# A _LIFB8R / Work clamp lifter mechanism

152

s

B

26 24

BAS-342G-204
15 From the library of: Superior Sewing Machine & Supply LLC



D1. # % E(FE84% / Work clamp lifter mechanism

REF.NO| CODE [QTY e NAME OF PARTS RM
1 SA4759001 NhoryrHIThi STEPPING CLAMP CAM

2 SA4760001 1Nhosr vty ILrhy STEPPING CLAMP CON.ROD

3 SA4763001 Nhor A Y ITHhLT AR WASHER STEPPING CLAMP CAM
4 623033000 1|22 97/76805VV BALL BEARING, 6805V

5 S23651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6

6 062400616 2|F+~Ra4x6 SCREW PAN M4X6

7 SA4761001 1B yAHIThTFanssH ROLLER SHAFT STEPPING CLAMP
8 SA4762001 1\ hosryr4IH5Fano ROLLER STEPING CLAMP

9 SA4302001 2| H # WASHER

10 021060106 1112+ vk6 NUT 1 M6

11 SA4764001 N YA HIHFR STEPPING CLAMP ARM R

12 017061213 1|7RJLR6X12 BOLT M6X12

13 SA4765001 NV YA HIHTF STEPPING CLAMP ARM F

14 012060636 1|7+ ES6X6 SET SCREW SOCKET (FT) M6X6
15 S23651001 1|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
16 SA4766001 NhoryAHIT)TA2)LF BUSH STEPPING CLAMP F

17 SA4767001 NAUTrIAHIHTAZILR BUSH STEPPING CLAMP R

18 SA4768001 1NhoryLrhrA STEPPING CLAMP LINK A

19 SA4769101 415226 SHOULDER SCREW 6

20 062300416 4|4+ ~3X4 SCREW PAN M3X4

21 SA4770001 1\ hosryLrhoB STEPPING CLAMP LINK B

22 SA4772001 1N\hor oy STEPPING CLAMP LINK

23 SA4773001 Nhor ooy SHAFT STEPPING CLAMP LINK
24 012060636 1|7+ ES6X6 SET SCREW SOCKET (FT) M6X6
25 012400436 1|7 FES4X4 SET SCREW SOCKET (FT) M4X4
26 SA4777001 NAoTrITHTYY STEPPING CLAMP LIFTER LINK
27 SA4771001 NAUTITTI90H SHAFT STEPPING CLAMP LIFT LINK
28 SA2161001 1| FH* WASHER

29 048080142 1|bADTH3r5C8 RETAINING RING EXTERNAL C8
30 012060636 1|7+ ES6X6 SET SCREW SOCKET (FT) M6X6
31 012400436 1|7 FES4X4 SET SCREW SOCKET (FT) M4X4
32 SA4779001 Nhor Y7o LN~ STEPPING CLAMP LIFTER

33 SA4781001 1\hor Y745 L/a-an ROLLER STEPPING CLAMP LIFTER
34 141362001 1|z hryan ROLLER

35 SA4780001 Nhor YT LIN-0h SHAFT STEPPING CLAMP LIFTER
36 012060636 1|7+ ES6X6 SET SCREW SOCKET (FT) M6X6
37 S$25310101 1195304 SCREW, FLAT M4

38 SA8683001 1hory7y oyl STEPPING CLAMP LIFTER ROD
39 SA4853001 1Nhory75rayRyxT JOINT STEPPING CLAMP LIFTER
40 SA8684001 2|8 YXTH2 ROUND JOINT ASSY

41 021060306 2|32+ vhk6 NUT 3 M6

42 SA3227001 1| F Y R67RY A NUT(FT), M6

43 SA8688001 11T LTy RUBBER BUSH

44 SA6572001 1|93EE WICK L=140

45 SA8912001 2|3 LFa-T RUBBER TUBE

46 S04159000 (AVACOINRLY BAND 1M

47 SA8689001 1| AR T6X12 SCREW M6X12

48 017061612 1| JL6X16 BOLT M6X16

49 017065002 1|74 JLF6X50 BOLT M6X50

50 021060106 AIPES VN NUT 1 M6

51 SA4778001 1A Y IRIS X PRESSER BAR CLAMP

52 018400836 1|7 F7RILH4X8 BOLT SOCKET M4X8

53 SA1174001 1A IFIAIEYRIMIA PESSER ADJUSTING SCREW, M14
54 SA1175001 1N FIAD YR YEMI4 ADJUST SCREW NUT

55 SA5300001 1NAY TR PRESSER BAR SPRING

56 S$S10112101 NAYTNRTUFA PRESSER BAR SPRING GUIDE

57 SA5301001 NAY TIPS COLLAR PRESSER BAR SPRING
58 SA2195001 1|AHTRIAZIL PRESSER BAR BUSH

59 012060536 1|7 FES56X5 SET SCREW, SOCKET (FT) M6X5
60 111466121 1A Y TRY PRESSER BAR

61 S42843001 11AHTT7IA PRESSER FOOT, A

62 S13399001 1| ART3.57X12 SCREW, SM3.57X12

63 SA8690001 21hory7FrayR44T HOLDER STEP-CLAMP LIFTER ROD
64 018402536 2|7 FRILR4X25 BOLT SOCKET M4X25

BAS 342& 204 16

rom the library of: Superior Sewing Machine & Supply LLC




D2 . # A _LIFBAR / Work clamp lifter mechanism

BAS-342G-204

From the library of: Superior Sewing Machine & Supply LLC

17



D2. # % EIFEA{% / Work clamp lifter mechanism

REF.NO CODE QTY % NAME OF PARTS RM
1 SA4741101 11E-2-T37vk MOTOR BRACKET
2 SA4742001 NAYVITTEHS-1% WORK CLAMP MOTOR PLATE
3 018501036 2|7 FRILEEX10 BOLT SOCKET M5X10
4 SA4826501 1|/ VLRE-ZPYZ PULSE MOTOR ASSY P
5 018401036 4|7 FRILE4X10 BOLT SOCKET M4X10
6 SA4743001 NAY 7T IR IxY WORK CLAMP DRIVING GEAR
7 012060636 2|7} EZ6X6 SET SCREW SOCKET (FT) M6X6
8 SA4744001 NAYVITFToTo09 WORK CLAMP FULCRUM SHAFT
9 SA4647001 2|3< 2 97/76900ZZNR BALL BEARING 6900ZZNR
10 048100142 2|kA293C10 RETAINING RING EXTERNAL C10
11 062400616 1[F~24X6 SCREW PAN M4X6
12 025040236 1EZYHRFa04 WASHER PLAIN M 4
13 SA4745001 NAYIT7 T hLxy WORK CLAMP CAM GEAR
14 016061031 1|7+ +71)6X10 SET SCREW SOCKET (CN) M6X10
15 012060636 1173 ES6X6 SET SCREW SOCKET (FT) M6X6
16 SA4747001 NAYIT7oTURT WORK CLAMP H-POSITION DOG
17 018400636 1|7 FHRILE4X6 BOLT SOCKET M4X6
18 SA4748101 NAHBITTLN-D0 WORK CLAMP LEVER SHAFT
19 012060636 1173 ES6X6 SET SCREW SOCKET (FT) M6X6
20 SA6210001 NhU T IRILIN- STEPPING W-CLAMP DRIVING LEVER
21 SA3441001 (st o i [= D27 W-CLAMP LIFTER ROLLER SHAFT
22 070696800 1|RE V74769622 BALL BEARING RADIAL 69627
23 109763001 deES WASHER
24 012500536 1177 ES5X5 SET SCREW SOCKET (FT) M5X5
25 012060636 1|73 ES6X6 SET SCREW SOCKET (FT) M6X6
26 SA4757101 1Y hh75- SET SCREW COLLAR
27 012060636 2|7FEZ6X6 SET SCREW SOCKET (FT) M6X6
28 018061236 2|7 FARILk6X12 BOLT SOCKET M6X12
29 SA4753001 WAV IT7 T o144 WORK CLAMP SENSOR PLATE
30 062400616 2|F~R4X6 SCREW PAN M4X6
BAS-342G-204

18

From the library of: Superior Sewing Machine & Supply LLC




E . TEhBI{% / Lower shaft mechanism

o

41 21 22

BAS-342G-305
19 From the library of: Superior Sewing Machine & Supply LLC




E. T&hRH{% / Lower shaft mechanism

REF.NO CODE QTY X NAME OF PARTS RM
1 SA3226001 (N Pi= VI e S SHOULDER SCREW
2 SA3227001 1| Uk6RY A NUT(FT), M6
3 SA3228101 UEINrEad ROCK GEAR
4 SA4782001 NIAVROFVYTSH ROCK GEAR SHAFT
5 SA3231001 112 Yhh35-B SET SCREW COLLAR, B
6 012060536 2|7FEZ6X5 SET SCREW, SOCKET (FT) M6X5
7 SA8695001 2|V hS- SET SCREW COLLAR
8 S23651001 4|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
9 012060636 2|77 ES6X6 SET SCREW SOCKET (FT) M6X6
10 SA8696001 1EVFRY-TA PINCH SLEEVE A
11 SA8697001 1|EVFR1J-TB PINCH SLEEVE B
12 018402036 1|7 FHRILk4X20 BOLT SOCKET M4X20
13 SA8698001 189903 LOWER SHAFT ASSY
14 012500536 1173 ES5X5 SET SCREW SOCKET (FT) M5X5
15 SA8701001 1BV A3 LOWER SHAFT BUSH
16 012060636 1173 EZ6X6 SET SCREW SOCKET (FT) M6X6
17 SA8702001 RO OFHAZIL LOWER SHAFT M BUSH
18 012060636 1173 ES6X6 SET SCREW SOCKET (FT) M6X6
19 SA8703001 NBODFavtAA2)L LOWER SHAFT A-BUSH
20 012061036 1177 EZ6X10 SET SCREW SOCKET (FT) M6X10
21 SA3238101 2(h=FIAoEYTY ADJUSTING STUD
22 081003670 2[oy > PwW3 O RING PW3
23 SA8705001 1FFH<E2L49=2 SHUTTLE RACE BASE ASSY
24 S02429201 NARAT oA SHUTTLE RACE THREAD GUIDE
25 SA4199001 2[> ART3X4 SCREW M3X4
26 SA3241001 2|1FFh=<RIDIrY A S-RACE BASE SETTING CLAW
27 152684101 2|FAH=R)Y AR COMPRESSION SPRING
28 026030136 2|5 HRaHH3 WASHER PLAIN S 3
29 062300616 2| ~13X6 SCREW PAN M3X6
30 153050000 2|7 AHh<EATTILE S-RACE BASE FELT
31 SA8707001 22T Lk FELT
32 SA9004001 1|V=EE6X6 WICK 6X6
33 SA8709001 1NEZLF-T OIL TUBE
34 SA8710001 2lE=Z)LFa-0 OIL TUBE
35 SA8711001 1NEZLF-T OIL TUBE
36 SA8712101 1|ZTILE FELT
37 SA8713001 1| 7TILb ST FELT HOLDER
38 S44924001 2[> AR TDM3X5.5 SCREW M3X5.5
39 SA3274101 1 7TILhAHT FELT HOLDER
40 S47307001 2[> AR 3X4 SCREW, M3X4
41 012061036 1173 ES6X10 SET SCREW SOCKET (FT) M6X10
42 SA3284101 1|F54/3-D DRIVERD
43 018501236 1|7+ HRILE5X12 BOLT SOCKET M5X12
44 SA3283101 11 YhA7-R SET SCREW COLLAR, R
45 012500536 117 ES5X5 SET SCREW SOCKET (FT) M5X5
46 152686201 1A+ Hh~<B SHUTTLE RACE BASE B
47 S59221201 1| RE>7r-ZXJ3LC BOBBIN CASE ASSY LC
48 S48664001 1 7-AFA7L /3 RAN TENSION SPRING, AN
49 S16492101 NREU7T-ZNRHRD BOBBIN CASE SPRING SCREW
50 S15667001 (AP WZASS ANTI-SPIN SPRING
51 S44633001 1|7RE >~ LAN BOBBIN LAN
52 SA8197101 1|SA8196/</\aU=3 SHUTTLE HOOK ASSY W/BOXSA8196
BAS-342G-305
20

From the library of: Superior Sewing Machine & Supply LLC




F . #;08#B3{% / Lubrication

BAS-342G-350
21 From the library of: Superior Sewing Machine & Supply LLC



F. #a;h:E;8R84% / Lubrication

REF.NO CODE QTY X2 NAME OF PARTS RM
1 SA3244001 1|hARD SET SCREW
2 SA4785101 1922 9h\- CRANK COVER
3 062061016 3|+ ~06X10 SCREW PAN M6X10
4 062400616 2|F~14X6 SCREW PAN M4X6
5 SA4786101 NRATFT7ITILE FELT
6 SA8714001 1| FVIzILRI2 GEAR FELT ASSY
7 018400636 2|7+ HRILE4X6 BOLT SOCKET M4X6
8 062400616 1[F~104X6 SCREW PAN M4X6
9 SA6087001 NA\NJRIEEY ST WICK SUPPORT
10 104567101 172 H T WICK SUPPORT
11 152948001 2[FMIRYTR OIL GAUGE WINDOW
12 SA8783001 1|V=ETE6X6 WICK 6X6
13 SA8784001 1NEZWF-T OIL TUBE
14 SA5072001 NAAIF2-T OIL TUBE L=120
15 SA6578001 1|V=EE6X6 WICK 6X6 L=300
16 S09043000 42T )Lk FELT
17 S49982000 1|V3EE4X4 WICK, 4X4 L=400
18 S48189000 NAAIF2-T OIL TUBE, L=280
19 SA5339101 WAAIWDOFINA4T OIL FEEDING PIPE
20 SA4789101 1120 0% 1D IB LOWER SHAFT WICK SUPPORT B
21 062060816 1[F~216X8 SCREW PAN M6X8
22 145547001 1 Fa-THRILE TUBE HOLDER
23 062400616 1[F~204X6 SCREW PAN M4X6
24 026040136 1|EZYHRIG424 WASHER PLAIN S 4
25 SA8717001 1|V3EE4X4 WICK 4X4
26 SA8718001 11EZILFa-T OIL TUBE
27 525567000 5|3-FRILE#8 CORD HOLDER #8
28 0A5401006 5[+ R4934X10DB SCREW PAN (S/P WASHER) M4X10
29 525567000 6(a-FRILF#8 CORD HOLDER #8
30 0A5401006 6[++~R+H424X10DB SCREW PAN (S/P WASHER) M4X10
31 552907000 5|3-RARILF#10 CORD HOLDER #10
32 554482000 1|3a-FhRILE#12 CORD HOLDER #12
33 0A5401006 6[++ R+ 24X10DB SCREW PAN (S/P WASHER) M4X10
34 SA4787001 1N9200F%F217a24% CRANK WICK PLATE
35 SA5294001 11E5V3E%E FLAT WICK L=90
36 SA4788001 11 T7oEYFayadHT WICK SUPPORT
37 SA6593001 11ESV3E%E FLAT WICK L=180
38 SA8720001 1[7=EE3X3 WICK 3X3
39 SA8721001 1NEZILF-T OIL TUBE
40 SA6576001 11EZILFa-T OIL TUBE L=210
41 S$38265000 1|1%-37FJLL TERMINAL, L
42 142274101 113 Lt42 RUBBER CAP, 4.2
43 SA6572001 1173E%® WICK L=140
44 SA6572001 11V3EE WICK L=140
45 SA8722001 WAAIWIFINAT OIL FEEDING PIPE
46 SA8723001 11EZILFa-T OIL TUBE
47 SA8724001 1|V=EE6X6 WICK 6X6
48 SA8725001 11EZILFa-T OIL TUBE
49 SA8726001 1|V=EE6X6 WICK 6X6
50 SA8727001 1|V=ETE6X6 WICK 6X6
51 SA8728001 e PRI A FELT
52 SA8729001 11522927 )Lk FELT
53 SA8708001 1|72EE6X6 WICK 6X6
54 SA8785001 11EZILFa-T OIL TUBE
55 SA8732001 \CEPZEE SUB-TANK ASSY
56 SA3060001 VAV P VAW E S VALVE PACKING
57 SA3040001 NAAILIF OIL FEEDING PIPE
58 SA8733001 1|EZILFa-T OIL TUBE
59 104450101 113 Lt>8 RUBBER CAP, 8
60 SA3055101 1| FA-TRAMYIR- TUBE CLIP
61 SA8734001 1(Zz)Lk FELT
62 SA8735001 1|EZILFa-T OIL TUBE
63 SA8786001 NEZWF-T OIL TUBE
BAS-342G-350

22

From the library of: Superior Sewing Machine & Supply LLC




F . #ih8;®B3{% / Lubrication

BAS-342G-350
23 From the library of: Superior Sewing Machine & Supply LLC



F. #&:m:E8B84% / Lubrication

REF.NO CODE QTY A NAME OF PARTS RM
64 SA3946001 117213 2-2FL OIL TERMINAL
65 SA8736001 1N Fava14% OIL PLATE
66 0A5401006 2[+F R+ 9=4X10DB SCREW PAN (S/P WASHER) M4X10
67 0A5401006 1|+ _H924X10DB SCREW PAN (S/P WASHER) M4X10
68 SA2929001 2|3 Lt125 RUBBER CAP, 12.5
69 538266000 2|A7THUI7TILE ROTARY HOOK SHAFT FELT
70 SA3055101 1N FL-TAMY/R- TUBE CLIP
71 SA4650001 1Yo P-1% Y-SENSOR PLATE
72 018402036 2|7+ RIL4X20 BOLT SOCKET M4X20
73 S04159000 1NN AURIM BAND 1M
74 025040236 2|ESYHRFa4 WASHER PLAIN M 4
75 028040246 2|\ R HR2-4 WASHER SPRING 2-4
BAS-342G-350
24

From the library of: Superior Sewing Machine & Supply LLC



G . %38 L B3{®% / Threading mechanism

N

é
Py
Vi

b

—_
o

BAS-342G-401
25 From the library of: Superior Sewing Machine & Supply LLC



G. %& L BE4& / Threading mechanism

REF.NO| CODE [QTY e NAME OF PARTS RM
1 SA3250001 1| 7-LARSFA ARM THREAD GUIDE, A
2 062500616 1|3 ~_25X6 SCREW PAN M5X6
3 SA4333001 1| 7-LAFSFB ARM THREAD GUIDE, B
4 062500616 1|7 ~_25X6 SCREW PAN M5X6
5 SA6391001 1 7-LAFSFC ARM THREAD GUIDE C
6 062500616 1|3 ~_25X6 SCREW PAN M5X6
7 153049001 2|19 DANT AR UPPER THREAD GUIDE STUD
8 144588301 1|4 +RJ/ARB THREAD TAKE-UP SPRING B
9 SA3255001 NA+FIAHIRY TENSION STUD
10 S$31032001 1NAFIDF YR TENSION NUT
11 S12441001 1NFAYU NI AR WASHER
12 107606101 1NAFIA TR TENSION SPRING H
13 159805001 NAFIADLYSHHT TENSION DISC PRESSER
14 145446001 214 FIAYIHS DISC, TENSION
15 SA3254001 NAFIAYIEA TENSION BRACKET
16 100402004 1|h AR 357 SET SCREW, SM3.57
17 SA4143001 1| 7FHEART6 SET SCREW, (FT) M6X6
18 S$12699000 1NARILAEY TENSION RELEASE PIN
19 SA3256001 1NAFIAIIERDA TENSION STUD, A
20 100136001 NA+FIDF YR TENSION NUT
21 SA4146101 NZHFAo 1 % SUB TENSION SPRING
22 145446001 214 FIAYIHS DISC, TENSION
23 SA8691001 1N 7-LAhH THREAD GUIDE ARM
24 021400306 113> a4 vh4 NUT 3 M4
25 SA3257101 NNAYRDALTUFAA NEEDLE BAR THREAD GUIDE, A
26 SA3258001 NANYRGAZILDANT o F A N-BAR BUSH THREAD GUIDE, D
27 152881001 1N TFLAE2A4D3 NEEDLE COOLER ASSY
28 012060636 1|7+ ES6X6 SET SCREW SOCKET (FT) M6X6
29 152883000 1|7 JL8X15.5 FELT, 8X15.5
30 152884001 1 TFL MM hYT NEEDLE COOLER THREAD GUIDE
31 062670412 1|4 ~2357-40X4 SCREW PAN SM3.57-40X4
BAS-342G-401
26

From the library of: Superior Sewing Machine & Supply LLC




H . % %B8{% / Bobbin winder mechanism

BAS-342G-402
27 From the library of: Superior Sewing Machine & Supply LLC



H. % #/8/% / Bobbin winder mechanism

REF.NO CODE QTY m NAME OF PARTS RM
1 SA8650001 112724 TOP COVER
2 SA3290001 NARTELIN-DD SHAFT, BW-LEVER
3 012500536 1173 ES5X5 SET SCREW SOCKET (FT) M5X5
4 SA3291001 1A FL /- BOBBIN WINDER LEVER
5 SA4171001 1\ HT SPRING HOOK
6 152936001 UEEZAYS PLATE SPRING
7 152937001 dZES WASHER
8 062350616 1|+ ~235X6 SCREW PAN M3.5X6
9 159486001 dRZES WASHER
10 048050342 1[FATES RETAINING RING E5
11 SA3293001 NARTFIADYH STUD B-WINDER CLAW
12 SA1984001 1| REVAHTOT BOBBIN PRESSER ARM
13 062401216 1|F~104X12 SCREW PAN M4X12
14 SA3294001 1|1 REVAH T BOBBIN PRESSER
15 S23418002 1|2 ART4X5 SCREW M4X5
16 SA3295001 1AV A CLAW, B-WINDER
17 012400436 2|7FEZ4X4 SET SCREW SOCKET (FT) M4X4
18 S10438001 NARTERIARDY AR SPRING, TWIST
19 048050342 2|~ATJES RETAINING RING E5
20 SA4796001 1N AR-H-hHF5- SPACER COLLER
21 SA3296001 (B E D27 BOBBIN WINDER SHAFT
22 SA3297001 1NA=FIILT WHEEL, B-WINDER
23 120448001 113 L7 BOBBIN WINDER RUBBER BAND
24 012400436 2|7FEZ4X4 SET SCREW SOCKET (FT) M4X4
25 159486001 AR S WASHER
26 SA1988001 1| REV 24 BOBBIN SUPPORT
27 S10268001 1AM FL/A-EF /AR SPRING
28 SA3298001 NRARIINDY STPPER SHAFT, B-WINDER
29 SA3299001 1[AR KNIFE
30 062500616 1|7F"25X6 SCREW PAN M5X6
31 SA1994101 NAR=FFIAITI2 BOBBIN WINDER TENSION ASSY
32 145446002 2/4bFAVLYS DISC, TENSION
33 100401022 NARFIID R TENSION SPRING
34 S31032001 NAMFIADF IR TENSION NUT
35 S12441001 NFADDNLRDIHF AR WASHER
36 012500536 117 ES5X5 SET SCREW SOCKET (FT) M5X5
37 SA1359001 A2 THRD SPOOL PIN
38 062061016 6|7F~36X10 SCREW PAN M6X10
39 SA4797101 NAFIEI)Y DRIVING WHEEL B-WINDER
40 S23651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
41 117934001 1|3 L2135 RUBBER CAP, 13.5
BAS-342G-402
28

From the library of: Superior Sewing Machine & Supply LLC




J . %Y B8R / Thread trimmer mechanism

%@
’ 23 ®

BAS-342G-403
29 From the library of: Superior Sewing Machine & Supply LLC



J. %281 Y E8{% / Thread trimmer mechanism

REF.NO CODE QTY m NAME OF PARTS RM
1 SA3301101 AR HL THREAD TRIMMER CAM
2 523651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
3 SA4798001 1NIL/ARM)Y A5 SETTING PLATE SOLENOID
4 SA5135101 1NAFYIL/(F THREAD TRIMMER SOLENOID
5 017400802 2|7R)L4xs BOLT M4X8
6 028040246 2|\ R2-4 WASHER SPRING 2-4
7 026040236 2|ESYHRIH X4 WASHER PLAIN M 4
8 SA3307001 1|V /AR SOLENOID LEVER
9 012400436 1(7FEZ4X4 SET SCREW SOCKET (FT) M4X4
10 154599000 1L /4Rv3ay SOLENOID CUSHION
11 $02652001 ARZES WASHER
12 S04159000 1INA2RIM BAND 1M
13 555484002 2|7 FHRILEHH5X10 BOLT SOCKET (S/P WASHER) M5X10
14 SA4799001 ORI N-F LN~ PUSHING LEVER D-LEVER
15 SA3306001 NFoRDT-3 SHOULDER SCREW, 7-3
16 SA3309101 NARFYIRIL - TR-DRIVING LEVER
17 SA3310001 R j=]a! COLLAR, TR-TRIMMER
18 SA3311001 Rl =1= D2 COLLAR SHAFT
19 S46903001 N7 EYFRRARTAXS SET SCREW, M4X5
20 048040342 1(~AJE4 RETAINING RING E4
21 SA3315001 R E =Y THREAD TRIMMER ROD V
22 S$32465101 2|8 YX T3 BALL JOINT ASSY
23 021060106 21> a+vhk6 NUT 1 M6
24 $32462001 13T YXTHEURTB SHOULDER SCREW, B; M6
25 021060306 1(32a+vhk6 NUT 3 M6
26 523651001 1|7 FES6X67Y A SET SCREW SOCKET (FT) M6X6
27 231071001 1| A52)L8X15 BUSH, 8X15
28 SA3312201 NIROGULIN-ToFA4DH GUIDE SHAFT
29 SA3313101 AP IA%S SPRING, COMPRESSION
30 154596000 1ALFYALLIN-DYL Y CUSHION
31 S$32462001 13T YXTHERTB SHOULDER SCREW, B; M6
32 021060306 1132 vhk6 NUT 3 M6
33 S$525475101 1|FART6 SET SCREW, M6X19
34 021060106 112 arvhk6 NUT 1 M6
35 SA4546001 UELSPIZA%Y% THREAD TRIMMER LEVER V
36 SA3317001 1 A+FYL/N-H THREAD TRIMMER LEVER H
37 SA8652001 14K/ s3-D MOVING KNIFE LEVER
38 SA8654001 1A+ YKH THREAD TRIMMER ROD H
39 $32465101 2|5y x T3 BALL JOINT ASSY
40 021060106 2(12a7Fvhk6 NUT 1 M6
41 $32462001 VALIEGVE soc I SV SHOULDER SCREW, B; M6
42 021060306 2(32aFvhk6 NUT 3 M6
43 SA3319101 NARFYLIN-DY SHAFT TR-TRIMMER LEVER
44 SA4545001 2|hoY SPACER
45 048080142 1|kAT 2937508 RETAINING RING EXTERNAL C8
46 012060636 2|77 EZ6X6 SET SCREW SOCKET (FT) M6X6
47 SA8655001 (IAC Sl SPRING HOOK
48 SA3321001 1ARFERD AR SPRING, EXTENSION
49 018501236 2|7FRILREX12 BOLT SOCKET M5X12
50 028050246 2|\ RHFFHR2-5 WASHER SPRING 2-5
51 146354002 2| H =R WASHER, PLAIN 5
52 SA8656001 HEPZAVZAS MOVING KNIFE LEVER
53 SA8657001 B ZA\ZAS SHAFT MOVABLE KNIFE LEVER
54 012060636 2|7 EZ6X6 SET SCREW SOCKET (FT) M6X6
55 SA8658101 1A 21\LohY M-KNIFE CONNECTING PLATE
56 SA4354001 EPZ SR SHOULDER SCREW, 6-1.8
57 SA5157101 HAVEET NEEDLE PLATE A
58 SA6596001 B ZA S MOVABLE KNIFE SET F
59 SA4518001 1MNAFDNT oD MOVABLE KNIFE SHOULDER SCREW
60 SA4519001 UESZGVwES THRUST WASHER
61 S00705001 AENFZAY P MOVABLE KNIFE COLLAR
62 SA6397001 1A /\A240.2 M-KNIFE SPACER T0.2
62 SA3334001 1(AR/\vh2H503 M-KNIFE SPACER T0.3
BAS-342G-403
30

From the library of: Superior Sewing Machine & Supply LLC




J . %PV B3R / Thread trimmer mechanism

BAS-342G-403
31 From the library of: Superior Sewing Machine & Supply LLC



J. %Y1 Y B8{% / Thread trimmer mechanism

REF.NO CODE QTY mf NAME OF PARTS RM
62 SA6398001 1|42/ \hoH04 M-KNIFE SPACER T0.4
63 SA7944001 11374/ \FL FIXED KNIFE FL
64 062300416 2| ~3X4 SCREW PAN M3X4
65 025030236 2 AHRFaI3 WASHER PLAIN M 3
66 SA3336101 1|1/\)7F452.4C04 NEEDLE HOLE PLATE 2.4C0.4
67 100360003 2(H5+238 SCREW
68 SA6273101 1NAFHh<Hh/N-TVUHU SHUTTLE RACE COVER HOOK U
69 028030246 2[R HHR2-3 WASHER SPRING 2-3
70 025030236 2|5 HRF203 WASHER PLAIN M 3
71 062300416 2|F~a3x4 SCREW PAN M3X4
72 S25310101 24524 SCREW, FLAT M4
73 SA3538001 2| v AR AX8 SCREW, M4X8
BAS-342G-403
32

From the library of: Superior Sewing Machine & Supply LLC




K. #%3AU VB3R / Thread wiper mechanism

BAS-342G-405
33 From the library of: Superior Sewing Machine & Supply LLC



K. % 3L L BE4% / Thread wiper mechanism

REF.NO CODE QTY mm % NAME OF PARTS RM
1 SA5208001 NARNSAIL/ARD2 THREAD WIPER SOLENOID ASSY
2 S41206001 EEAE AT S THREAD WIPER SPRING
3 S41205001 d=>a7 @ ES WASHER, PLAIN
4 525456001 375 ovEY PLUNGER PIN
5 SA5217001 1A RNSASOLM) Y r (5 T-WIPER SOLENOID SETTING PLATE
6 SA4806001 1|\VL/AFHA8- SOLENOID COVER
7 062300616 6|7F~3X6 SCREW PAN M3X6
8 0A4300606 2|+ RHH23X6DA SCREW PAN (S/P WASHER) M3X6
9 SA5218001 NAMNGAD I/ 445 THREAD WIPER SHAFT BRACKET
10 018400836 1|7 FHRILb4x8 BOLT SOCKET M4X8
11 025040236 1NEFYARF104 WASHER PLAIN M 4
12 SA8057001 NANSAOZ2992 THREAD WIPER CRANK ASSY
13 048040342 1|FATE4 RETAINING RING E4
14 525454001 1|2 Yhh3- SET SCREW COLLAR
15 S$25279101 1|7 AR AYRIM35-5 SET SCREW (CP) M3.5-5
16 SA2287001 NPECASAYS SPRING
17 149097000 113042k SILENT SHEET
18 SA5219001 AR = THREAD WIPER ROD
19 110735001 AZES WASHER
20 048030342 1|FATES3 RETAINING RING E3
21 S10470201 174/8- WIPER
22 060400516 1|\ 12 R4X5 SCREW BIND M4X5
23 146288001 NACNSATIhS- THREAD WIPER STUD COLLAR
24 S03677001 ARZES WASHER
25 SA5213001 1 TASWI= STOP SWITCH ASSY
26 S$55485001 2|7 FHRILEHH25X12 BOLT SOCKET (S/P WASHER) M5X12
BAS-342G-405
34

From the library of: Superior Sewing Machine & Supply LLC



L . %2 HBI{% / Tension release mechanism

BAS-342G-406
35 From the library of: Superior Sewing Machine & Supply LLC



L. ##EHB% / Tension

release mechanism

REF.NO CODE QTY mm NAME OF PARTS RM
1 SA4855001 1 AbILAYL /A FHY TENSION RELEASE SOLENOID RV
2 017400802 2[AILk4xs BOLT M4X8
3 028040246 2[R HYHr2-4 WASHER SPRING 2-4
4 026040236 2(ESHAHRIHX4 WASHER PLAIN M 4
5 017401415 1|78 JL4X14 BOLT M4X14
6 021400306 1(3arvh4 NUT 3 M4
7 102707002 deZEs WASHER
8 154599000 1|\VL/4:9vs3y SOLENOID CUSHION
9 SA6389001 1NIL/ARR) Y745 SETTING PLATE SOLENOID
10 S04159000 1IN ARIM BAND 1M
11 SA3347001 1| AbILARY TENSION RELEASE BAR
12 048040342 1(FATE4 RETAINING RING E4
13 025050236 1EZHYHRF1I5 WASHER PLAIN M 5
14 SA3348001 (I ERPIZA% S SPRING, COMPRESSION
15 SA3349001 1YL /AR SOLENOID COVER
16 SA3306001 2[5 RT7-3 SHOULDER SCREW, 7-3
17 081007070 2[0Y) > PT O RING P7
18 S04159000 1NINARIM BAND 1M
19 SA8529001 1[ARLILAEXT /-1 R T-RELEASE EXTENSION HRANESS
BAS-342G-406
36

From the library of: Superior Sewing Machine & Supply LLC



18 400V

{ For Europe, 3-phase 400V AC >

< B

VIR A f_
i R 7

M1.3 bO—JLiKy & XBAHR / Control box mechanism

BAS-342G-502

< Refer to P.39>§,

< P398R

From the library of: Superior Sewing Machine & Supply LLC

37



M1. 3> kO—)LR v 2 X% / Control box mechanism

REF.NO CODE QTY nEu% NAME OF PARTS RM
1 SA6364001 1|CF¥ vy U= CF CAP ASSY
2 SA3808101 1|52 RX342G TRANSFORMER 342G
3 SA3797001 1|DCTT7UE-2H= DC-FAN MOTOR ASSY
4 SA8376001 1| A F/\2342GH =2 PCB ASSY MAIN 342G
5 SA8378001 1|PMD¥*/\2342GH = PCB ASSY PMD 342G
6 SA3744001 3|FET FS10ASJ-2 TRANSISTOR, FET: FS10ASJ-2
7 SA3722001 1[MOSFET FX20KMJ2 TRANSISTOR, FET: FX20KMJ-2
8 S49484000 1[MOSFETFS10KMJ-2 TRANSISTOR, FET: FS10KMJ-2
9 SA3806001 1[MAINT U 2= R HARNESS, MAIN POWER SUPPLY
10 J04115001 1[ZRIVEE6TE LABEL, ELEC. SHOCK 6 LANG
11 S37059001 1|PE ¥—% LABEL, PE
12 S37060001 3[7—R<—% LABEL, GROUNDING
13 SA3581001 (P2 E AN/ PCB ASSY, NF
14 SA3796001 1[NF OUT3-F HARNESS, NF OUT

<ERMA =4 400v> <For Europe, 3-phase 400V AC.>
15 S52163000 3|3 7NF-130 CORE, NF-130
16 SA3788001 2|7-ARtEC GROUND WIRE EC
17 021400106 11 atvha NUT 1 M4
18 025040236 2|ESHHARFav4 WASHER PLAIN M 4
BAS-342G-502

38

From the library of: Superior Sewing Machine & Supply LLC




M2 3 bO—=)R v & A8 (BE E—2%iR) / Control box mechanism (Power supply motor PCB)

SN

10 <

— 7L
/@m
==
I =
EER) %M
QOE D
o 1]

O

BAS-342G-502
39 From the library of: Superior Sewing Machine & Supply LLC



M2. a2 bO—)LARy U X% (@rE—42%4%) / Control box mechanism (Power supply motor PCB)

REF.NO[  CODE _[QTY 3 NAME OF PARTS RM
1 SA8383001 | 1|FV#UE-4F/NUH3C PCB ASSY POWER SUPPLY MOTOR C
2 SA3765001 |  1|/\1JZZTNRIOVIO0TK VARISTOR: V10D101
3 SA8384001 |  1[/31JRATND10V4TIK VARISTOR: V10D471
4 SA3767001 |  1|/\URATNR14V511K VARISTOR: V14D511
5 SA3762001 | 1|73 RATNR14V911K VARISTOR: V14D911
6 SA3768001 |  1|/\1JXZTNR14V561K VARISTOR: V14D561
7 SA3769001 | 1|73 RHTNR5V121K VARISTOR: V5D121
8 SA3770001 |  1[/\1)ZZTNR5V330K VARISTOR: V5D330
9 SA3771001 | 1|73 RATNR5V820K VARISTOR: V50820
10 SA3794001 |  3|FGMB 250V-15A G FUSE S 15A
11 SA3795001 |  2|FGMB 250V-6A G FUSE S 6A
12 SA7794001 |  3|GFUSE 3A G FUSE S 3A
BAS-342G-502
From the library of: Superior Sewing Machine & Supply LLC 40




N

. A4 v F B / Power switch mechanism

< H&H =i 200V / For Japan, 3-phase 200V AC.>

< PE/A =4 380V / For China, 3-phase 380V AC. >

< 727 - vER A 220V
I For Asia and China, 1-phase 220V AC. >

<ExMA =+ 400V / For Europe, 3-phase 400V AC. >

41

BAS-342G-502

From the library of: Superior Sewing Machine & Supply LLC




N. X 4 v FE{% / Power switch mechanism

REF.NO CODE QTY mf NAME OF PARTS RM
<BXA =4 200v> <For Japan, 3-phase 200V AC.>
1 SA8824001 1|7 > SWH33P-JPN NF POWER SUPPLY SW ASSY 3P-JP NF
2 SA8387001 1IVEY AT/ \-FX200V#2 VOLTAGE SELECT HARNESS 200V #2
<USAFH =4 220v> <For USA, 3-phase 220V AC.>
3 SA8825001 17> SWH=3P-L NF POWER SUPPLY SW ASSY 3P-L NF
4 SA3789101 1VE) AT/~ XH220V VOLTAGE SELECT HARNESS H220V
KPOF7-hER BB 220V> |[<For Asia and China, 1-phase 220V AC.>
5 SA8827001 1[Foswoz1P POWER SUPPLY SW ASSY 1P NF
6 SA3789101 1IVE) AT/~ XH220V VOLTAGE SELECT HARNESS H220V
<hEM =4 380V> <For China, 3-phase 380V AC.>
7 SA8826001 1[5 SWH33P-H POWER SUPPLY SW ASSY 3P-H NF
8 SA3827001 1IVEYHI/ -1 X380V VOLTAGE SELECT HARNESS 380V
9 SA3789101 |  1|VEFUAT/N-RRH220V VOLTAGE SELECT HARNESS H220V
<ERMA =4 400v> <For Europe, 3-phase 400V AC.>
10 SA3828001 1IVEFYHI/ - X400V VOLTAGE SELECT HARNESS 400V
11 SA3838001 1|ACINO—KECH= HARNESS ASSY AC IN EC
BAS-342G-502
42

From the library of: Superior Sewing Machine & Supply LLC



. 22 BA{% / Air pressure mechanism

8@ 5

e%

>

43

From the library of: Sup

BAS-342G-514
erior Sewing Machine & Supply LLC




P. Z2[£RB84% / Air pressure mechanism

REF.NO] CODE |QTY R % NAME OF PARTS RM
1 SA8659001 1|T7F2-IR AIR TUBE R
2 SA8659002 | 1|z7Fa-IR AIR TUBE R
3 SA8660001 1|z7F2-IL AIR TUBE L
4 SA8660002 | 1|T7Fa-IL AIR TUBE L
5 SA8661001 |  2|=/$15)L6508 SPIRAL 6508
6 525664000 1|3-RRL 5 #6 CORD HOLDER #6
7 149547000 |  2|3-KAHT CORD HOLDER 4N
8 0A5401005 |  3|+F~+'434X10DB SCREW PAN (S/P WASHER) M4X10
9 228475000 |  2|#YU%H/3UK1.9X80 FASTENING BAND 1.9X80
10 SA5281101 1|72 S LT 2A03 SOLENOID VALVE ASSY 2A
11 SA5289001 1| =hR-JLR2 MANIFOLD2
12 S39116100 | 2|/3LTVQZ2151S-5 VALVE VQZ2151S-5
13 SA5283001 1|4 4L 29 AN103-1 SILENCER AN103-1
14 SA5282001 1|LEa1L-% AW20-02G FILTER REGULATOR AW20-02G
15 S09228000 | 1|47 1=YF L NIPPLE 1/4X1/8
16 153252000 1|PTF-X PT-JOINT
17 S04891000 |  1|Favhr=yFIL1/4 MIDDLE NIPPLE, 1/4
18 SA5285001 1|Famhr=vFIL1/4 MIDDLE NIPPLE 1/4
19 SA6573001 1|R-JLsXILT V03 1/4 BALL VALVE V03 1/4
20 153274001 2|1/8k A2 CAP, 1/8
21 SA5286101 1T 15 SETTING PLATE VALVE
22 028050246 | 2|/ H+R2-5 WASHER SPRING 2-5
23 018503036 | 2|7 FRILK5EX30 BOLT SOCKET M5X30
24 SA5191001 1|7 Tn-RR2L 253 VALVE HARNESS X2 ASSY
25 149796001 1|3 Lk-RAF5 V% AIR HOSE, W/ICONNECTOR
27 032422003 |  2[+2<JLEH41X20 WOOD SCREW, ROUND 2 M4.1X20
28 148847001 2| AR WASHER PLAIN 4.76
29 554482000 |  3|a-KLa#12 CORD HOLDER #12
30 032422003 |  3|+2=ILEH41X20 WOOD SCREW, ROUND 2 M4.1X20
31 S53978000 | 2|F9SvFa=ALY BRANCH, Y
32 S53983000 | 2|F5%4 PLUG, 4
BAS-342G-514
44

From the library of: Superior Sewing Machine & Supply LLC




Q . BE MBIk / Power supply equipment mechanism

BAS-342G-515
45 From the library of: Superior Sewing Machine & Supply LLC



Q. BE Mm% / Power supply equipment mechanism

REF.NO CODE QTY mm NAME OF PARTS RM
1 525567000 1|3a-FHRILT#8 CORD HOLDER #8
2 149547000 2[a-FAH T CORD HOLDER 4N
3 625010000 4|F 1482 IZ U TNK-2N NYLON CLAMP NK-2N
4 0A5401006 7+ Y 4=24X10DB SCREW PAN (S/P WASHER) M4X10
5 SA8521001 N 7oToE01342GH2 H-POSITION SENSOR 342G ASSY
6 062300816 3| ~3x8 SCREW PAN M3X8
7 SA8522001 1|72 SWA293342G SAFETY SWITCH PLATE ASSY 342G
8 SA8523001 1| 7ESWA43342G SAFETY SWITCH PLATE 342G
9 SA5730101 NWPUEDRAYFAR-X SAFETY SWITCH BASE
10 SA5731001 NTUEDRAYFINR SAFETY SWITCH SPRING
11 SA5732101 NTUoEVRAYFL/N- SAFETY SWITCH LEVER
12 SA8524001 1| 7oEUsSWIs SAFETY SWITCH ASSY
13 SA7293001 2| FRHHIM3X12 SCREW PAN (S/P W) M3X12
14 S04159000 (AP BAND 1M
15 0A5401006 2+ _+H4324X10DB SCREW PAN (S/P WASHER) M4X10
16 149547000 1|3-F44x CORD HOLDER 4N
17 0A5401006 1|+F~_4H-34X10DB SCREW PAN (S/P WASHER) M4X10
18 SA9105001 1We2T7ovayaz=vk HEAD DETECTOR UNIT
19 SA8527001 174 SW/ -1 R342G STOP SWITCH HARNESS 342G
20 SA8528001 NARNTLIL /AR IN-FR R WIPER SOLENOID HARNESS 342G
21 SA3486001 1|7-AE2350 GROUND WIRE 350
22 SA5433001 1\7-AE> GROUND WIRE
23 0A5401006 1|+F~_4H£-34X10DB SCREW PAN (S/P WASHER) M4X10
24 0A5401006 2[+F Y4 =24X10DB SCREW PAN (S/P WASHER) M4X10
25 SA8532001 2|DCT7UY= DC-FAN MOTOR ASSY
26 SA8533001 1|DCT7U/IN-RRA DC-FAN HARNESS
27 0A5403006 8|+ R+ 24X30DB SCREW PAN (S/P WASHER) M4X30
28 554482000 1|3-FRILF#12 CORD HOLDER #12
29 S00470000 1|3-FARILT-#16 CORD HOLDER 16N
30 0A5401006 2[+FRH4324X10DB SCREW PAN (S/P WASHER) M4X10
31 218859001 2[4 5 M150 BINDER M150
32 S04159000 3|/ AU F1IM BAND 1M
33 SA8881001 1|7 499F1-T30X400 QUICK TUBE 30X400
34 SA6366001 1| R/815)L140S SPIRAL TUBE
BAS-342G-515

46

From the library of: Superior Sewing Machine & Supply LLC




R . #8E/X%JVB{% / Operation panel mechanism

S
o] A -
5 Q&o
% 0 (O~
k-~ & /&o'
0
Op /

BAS-342G-530
47 From the library of: Superior Sewing Machine & Supply LLC



R. #/E/Xx JLE8{% / Operation panel mechanism

REF.NO CODE QTY % NAME OF PARTS RM
1 SA4834101 1o ILYZ OPERATION PANEL ASSY
2 SA3831001 (Virk ZAt VIS PANEL SHEET
3 SA3833201 NARILFNDYZ PANEL PCB ASSY
4 SA4563101 NARILIN-FR PANEL HARNESS
5 SA4837101 NTBTIIF10754/\ -1 R PROGRAMMER CONNECTING HARNESS
6 SA4841101 1\7-AE> GROUND WIRE
7 SA4836001 (VAP RA Y% =Ry OPERATION PANEL STAND
8 018400636 3|7 FRILI4X6 BOLT SOCKET M4X6
9 018081636 1|7 FHRILE8X16 BOLT SOCKET M8X16
10 $10408000 11T L~k RUBBER SHEET
11 543236009 NIRRT A OPERATION PANEL BASE
12 S43674000 11992 3aVA CUSHION, A
13 S43675000 3|vvi3arB CUSHION, B
14 SA8664001 3|7 FAHILREXT5 BOLT SOCKET M5X75
15 025050236 3lEFHHRFa05 WASHER PLAIN M 5
16 025050336 3[EZHHRST A5 WASHER PLAIN L 5
17 021500106 6|1 a7 vhkb NUT 1 M5
BAS-342G-530
48

From the library of: Superior Sewing Machine & Supply LLC




S . E—#B{% / Motor mechanism

BAS-342G-650

From the library of: Superior Sewing Machine & Supply LLC

49



S. E— % & / Motor mechanism

REF.NO CODE QTY e NAME OF PARTS RM
1 J80991001 1|E-%%3CDD-430D MOTOR ASSY CDD-430D
BAS-342G-650

50

From the library of: Superior Sewing Machine & Supply LLC




T . BstkBA% / Foot switch pedal mechanism

BAS-342G-651
51 From the library of: Superior Sewing Machine & Supply LLC



T. B&tR 8% / Foot switch pedal mechanism

=]
mm

REF.NO CODE QTY NAME OF PARTS RM
1 SA6038001 112L2 7Y RSWHE 2-PEDAL FOOT SWITCH, SW ASSY
2 S$38168001 N7V A0\ SPRING, COMPRESSION 10X30
3 S38170001 2|7YRARE JLINR FOOT PEDAL SPRING
4 536260000 | RAYFVXEUREY PIN BUTTON MICRO SWITCH, VX
5 S38174000 2|7 YRRF )L FOOT PEDAL
6 S38175001 2|RFILARTA4H PROTECTION PLATE, PEDAL
7 S38176101 2| R YFA TR SPRING, PLATE
BAS-342G-651
52

From the library of: Superior Sewing Machine & Supply LLC



U . B1h&B3f% / Power table

BAS-342G-652
53 From the library of: Superior Sewing Machine & Supply LLC



U. 1 h &% / Power table

REF.NO CODE QTY m NAME OF PARTS RM
1 SA8692001 1|17-7)L342G TABLE 342G
2 SA8248001 217 OUTER STAND
3 SA8249001 2|T7-TILYHYT TABLE SUPPORT
4 017081606 12|7RJL8X16 BOLT M8X16
5 028080246 12|\ HFHHR2-8 WASHER SPRING 2-8
6 S09312001 12|E5HARFT A8 WASHER PLAIN L 8
7 S10661109 41T 75T L OUTER STAND CAP RUBBER
8 152393200 4|FVR53- CASTER
9 021160303 413> U6 NUT, 3 M16
10 SA8250001 4| 7w RXB16 ADJUSTER 16
11 SA8251001 PER TREADLE SUPPORT BASE
12 S09317109 2| AR-H- SPACER
13 S09225001 21470 FVk NUT SQUARE
14 017080006 2|7RJL+8X100 BOLT M8X100
15 028080246 2|\~ Y FHr2-8 WASHER SPRING 2-8
16 S09226001 207243 HH# TREADLE SUPPORT WASHER
17 S$11531009 1AV BEAM
18 017081606 4|7RJL8X16 BOLT M8X16
19 025080236 41ESYHRF1I8 WASHER PLAIN M 8
20 028080246 4|\ 2-8 WASHER SPRING 2-8
21 133172003 NF7ISH54 OILER BASE
22 037521016 1|12 FRZ2yE5X10 TAPPING SCREW PAN 2 M5X10
23 025050236 1NeZYHRF1I5 WASHER PLAIN M 5
24 222372001 4|H YRR ILR8XT0 BOLT, SQUARE M8X70
25 021080106 4(1>a+vhk8 NUT 1 M8
26 028080246 4|\ 2-8 WASHER SPRING 2-8
27 119702004 113X 5S SIDE DRAWER
28 101121100 233X OHH T SUPPORTER SIDE DRAWER
29 032361306 4[+2< )LES35X13 WOOD SCREW ROUND 2 M3.5X13
30 101073001 1NEFZSaTA R SPRING
31 S$15158009 11a€/7-R ACCESSORY CASE
32 S02740000 117TJLk FELT
33 S02739000 NTLOON)T-T RUBBER MAGNET TAPE
34 039411215 2[1FZREYE4X12 TAPPING SCREW TRUSS 1 M4X12
BAS-342G-652
54

From the library of: Superior Sewing Machine & Supply LLC




V.7n4><v—Bf#k / Programmer

BAS-342G-940
55 From the library of: Superior Sewing Machine & Supply LLC



V. 704 5 < —% / Programmer

REF.NO CODE QTY mm NAME OF PARTS RM
1 SA5164001 1|LCDED 2-)L LCD MODULE
2 SA5165001 1|LCDA /3 -%- LCD INVERTER
3 SA5166001 1A \:—’5’-/ =R AR INVERTER HARNESS
4 SA5170001 (| PA=A e & AN/ H PROGRAMMER PCB ASSY
S SA5172001 NRAYFFNUDIZ SWITCH PCB ASSY
6 XD1115051 2|FFCSML2CD-20 FFC: SML2CD-20X70
7 SA5167001 1178552/ -2 PROGRAMMER HARNESS
8 SA4574001 1|F—HR—F KEYBOARD
BAS-342G-940
56

From the library of: Superior Sewing Machine & Supply LLC



W1 . (EEEBR(A 7 a3 8 &) / Attachment set (Option parts)

BAS-342G-940
57 From the library of: Superior Sewing Machine & Supply LLC



W1, HtEREEMZR (7> 3 UE&) / Attachment set (Option parts)

REF.NO CODE QTY e NAME OF PARTS RM
<BRIM ) A RS> <Except for Europe>

1 SA7500001 1[OP<=7rk—/JLK5t vk OPTION MANIFOLD 5 SET

2 SA5290001 1|<=/R—JLK5 MANIFOLD 5

3 S$39116100 1[/8)LTVQZ2151S-5 VALVE, VQZ2151S-5

4 S53982000 2175oF 5 TL—ko3 BLANKING PLATE ASSY

5 SA7166101 1NNV TIN—RAX1H2 VALVE HARNESS ASSY X1
<BERIM M A> <For Europe only>

1 SA75000E1 1|oP<=7k—JLK5t Yk OPTION MANIFOLD 5 SET

2 SA75390E1 1|<=7r—JLK5 WEEE MANIFOLD 5WEEE

3 S39116100 11/8)LTVQZ21518-5 VALVE, VQZ2151S-5

4 S53982000 2175 x2 07—k BLANKING PLATE ASSY

5 SA7166101 18T IN—RZAX1HZ VALVE HARNESS ASSY X1
<ERIM m AL <Except for Europe>

6 SA7171001 1{oOPYAAINIILTHZE OPTION ADD VALVE ASSY

7 S39116100 1178)LTVQZ21518-5 VALVE, VQZ2151S-5

8 SA7167101 1AL H/8ILT IN\—R XSG OP VALVE HARNESS SG
<ERM M A> <For Europe only>

6 SA71710E1 1|oPYAL AT HZ OPTION ADD VALVE ASSY

7 SA74521E0 1178)LTVQZ2151S VALVE, VQZ2151SWEEE

8 SA7167101 1YL AL T IN—HRSG OP VALVE HARNESS SG

9 SA7197001 1280 T30 I9F 2-STEP THREAD TENSION DEVICE

10 S34706000 17— %10X10 AIR CYLINDER, 10X10

11 018302036 2|7 FHRILR3X20 BOLT SOCKET M3X20

12 S12150000 2|r—RX T JLARM-5HL-4 TUBE ELBOW, M-5HL-4

13 S34533001 1155194 COUNTERSINK CLAW

14 S34534101 1 ITTFoiarvTA493 SUB TENSION BRACKET ASSY

15 155510001 1A bFaoFvk TENSION NUT

16 146060000 1(Fybt SPRING

17 146059001 1FLToiarvryk PRE-TENSION NUT

18 146058001 1FTLToiarv\x PRE-TENSION SPRING

19 146206009 WANToFA95F 5T DISC PRESSER, T-GUIDE

20 144504001 2MNT7 o+ A4H95 THREAD GUIDE DISC

21 SA7199001 1) B —R) Y544 SETTING BRACKET, CYLINDER

22 017081606 2|7RJLF8X16 BOLT M8X16

23 S15031008 2l 7—Fa21—7 AIR TUBE, 4X2.5

24 SA7155001 2| AXR—4 SPACER

25 S00480000 2[a—FRILE#5 CORD HOLDER, 5N

26 0A5401006 2[+F~RH4534X10DB SCREW PAN (S/P WASHER) M4X10

27 525907000 1[a—FRILE#H9 CORD HOLDER #9

28 SA3416101 1A FFIHT/ARLL TENSION SPRING LL

29 S48140002 A ES WASHER

30 S20681000 1FIADNRHYITHF AR WASHER

BAS-342G-940

58

From the library of: Superior Sewing Machine & Supply LLC




W2 . fHEE&EBIGR(F 7 3 > 8BR) / Attachment set (Option parts)

— — — — — — — — — — — — — — — — — — — — — — — — — — — — — —

g
g

-

N —— — — — — — — — — — — — — — — — —

27

15

—

— — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — — —"

BAS-342G-940

From the library of: Superior Sewing Machine & Supply LLC

59



W2. (tREEMZR (7 3 V&) / Attachment set (Option parts)

REF.NO CODE QTY EES NAME OF PARTS RM
<ERM = A LA <Except for Europe>
1 SA5436201 1|DTFravtyhk DT TENSION SET
<ERM = A> <For Europe only>
1 SA54362E1 1|DTFravtyhk DT TENSION SET
2 SA7509101 1IDTARFIAILE (92 TENSION BRACKET ASSY
3 SA7513001 1[DTAFID LB SHS DT TENSION DISC ASSY
4 SA7510001 1|IDTARFIAHLRD DT TENSION STUD
5 SA6190001 1[DTAFILLHS DISC DT
6 145446001 1A +FIDIHS DISC, TENSION
7 SA3638001 1[DTFITLYSFVYE DT NUT
8 021060306 11322 Fvk6 NUT 3 M6
9 SA7511001 1[IDTARFIILEA DT TENSION BRACKET
10 SA6193201 AELLUIAESE THREAD TAKE-UP SPRING C
11 013679412 1|FART3 579K SET SCREW, (CP) SM3.57
12 SA4932001 MRS WASHER
13 048060142 1|kATS9375C6 RETAINING RING EXTERNAL C6
14 SA7512001 1[rARD SET SCREW
<BR M R A LSS <Except for Europe>
15 SA5331001 1AL AYD O TENSION RELEASE SET
<Ex M = A> <For Europe only>
15 SA75410E1 1|/ JLAWEEEY D92 TENSION RELEASE WEEE SET
16 SA5133001 1AL ADS TENSION RELEASE ASSY
17 SA4829001 1DFrarvyvL /(4K DEGITAL TENSION SOLENOID
18 017400802 2|7RJLk4Xs8 BOLT M4X8
19 028040246 2|\ HR2-4 WASHER SPRING 24
20 026040236 2[ESHHRIHF4 WASHER PLAIN M 4
21 017401015 1{7RJLR4X10 BOLT M4X10
22 021400306 113 arvha NUT 3 M4
23 102707002 S WASHER
24 SA6284001 11ov3ay CUSHION
25 SA3345001 1YL /ARR )Y A4 SETTING PLATE, SOLENOQID
26 S04159000 1|1 R1IM BAND 1M
27 SA7508001 1[DTYL/AK(442 DT SOLENOID PLATE
28 218859001 2N 122 M150 BINDER M150
29 145519301 AELLUIASS THREAD TAKE-UP SPRING
30 S04159000 ARSI BAND 1M
BAS-342G-940
60

From the library of: Superior Sewing Machine & Supply LLC




B ERBR(GE 7 3 8 Mm) / Attachment set (Option parts)

W3.

BAS-342G-940

From the library of: Superior Sewing Machine & Supply LLC

61



W3. (tREEMZR (72 3 V&) / Attachment set (Option parts)

REF.NO CODE QTY ETES NAME OF PARTS RM

<BRH A FE LSS <Except for Europe>
1 SA5575101 1NIZF—D A=Y IF YL TR.WIPER SET PNEUMATIC TYPE
2 S17942100 1lZ7)os AIR CYLINDER

<FR M = > <For Europe only>
1 SA55751E1 1NIZT7—D A=Y IF YL TR.WIPER SET PNEUMATIC TYPE
2 SA74700E1 1|72 ) FWEEE AIR CYLINDER WEEE
3 S55533000 2|TJLRM5 ELBOW, M5
4 SA7163001 1 UFR)Ir A4 CYLINDER SUPPORT PLATE
5 SA7164001 (IPOPEVE S JOYNT CYLINDER
6 S31778000 1T =Ry STOPPER, CYLINDER
7 062350616 4|F~135X6 SCREW PAN M3.5X6
8 S15031010 2[z7—Fa2—7 AIR TUBE, 4X2.5
9 SA7620101 NANSA R YF UG THREAD WIPER SWITCH ASSY G
10 SA7155001 2| AR—H SPACER
1 525664000 2|[a—FKHRIL5#6 CORD HOLDER #6
12 0A5401006 2[+FR+H4534X10DB SCREW PAN (S/P WASHER) M4X10
13 552907000 1[a—KrAILE#10 CORD HOLDER #10
14 SA5559101 1N=—FILY—5—YOF vt NEEDLE COOLER SET
15 S18027201 1|=—F)iLJoo— NEEDLE BLOWER
16 062400816 2|7 R14X8 SCREW PAN M4X8
17 S15031010 1Z7—Fa—7 AIR TUBE, 4X2.5
18 S04897000 117554 PLUG4
19 SA7155001 2| AR—H SPACER
20 S10243000 2|F148>55FNK-3N CORD HOLDER, NK-3N
21 0A5401006 2|+ ~R+H4534X10DB SCREW PAN (S/P WASHER) M4X10
22 525907000 1[a-FRIL5#9 CORD HOLDER #9
BAS-342G-940

62

From the library of: Superior Sewing Machine & Supply LLC




W4 . fHiEEEBIGR(F T a3 /8B&) / Attachment set (Option parts)

BAS-342G-940
63 From the library of: Superior Sewing Machine & Supply LLC



W4, (FRZEERR (47 3 V&) / Attachment set (Option parts)

REF.NO[  CODE _ [QTY 3 NAME OF PARTS RM
<R = LA <Except for Europe>

1 SA5193101 |  1|ARFLHUFYUIFHSF TR-BREAKAGE DETECTOR SET F
<BR M 1= FE> <For Europe only>

1 SA51931E1|  1|ARFLALFYHFHSF TR-BREAKAGE DETECTOR SET F

2 SA4816001 |  1[774/\ 7 FFX311 FIBER AMP FX311

3 SA4817001 | 1|7¥F7-TLos AMP CABLE ASSY

4 SA4818001 | 1|7 FRJU4DINAFY DIN METAL FITTING

5 062300616 |  2[F~03X6 SCREW PAN M3X6

6 SA4819001 | 1|77 A/ \FDFM2 FIBER FDFM2

7 SA5194001 |  1|[EoHhUVT A4 SENSOR SETTING PLATE

8 062500616 |  1[F~15X6 SCREW PAN M5X6

9 625010000 |  1|F4OVH5INK-2N NYLON CLAMP NK-2N

10 0A5401006 |  1|+F~_+434X10DB SCREW PAN (S/P WASHER) M4X10

BAS-342G-940

From the library of: Superior Sewing Machine & Supply LLC 64



W5 . fIREBREMR(A T a3 /8&) / Attachment set (Option parts)

BAS-342G-940

From the library of: Superior Sewing Machine & Supply LLC

65



W5. (TREERMEZR (#7223 U &&) / Attachment set (Option parts)

REF.NO CODE QTY mf NAME OF PARTS RM
<BRM M A S> <Except for Europe>
1 SA5201001 1|FDDtEvk FDD SET
2 SA5202001 1[FDD=wYKF= FDD UNIT ASSY
3 SA6628101 1|FDD FDD
4 S43225000 2|FDDRAR-H SPACER, FDD
5 SA5203001 1|FDDR-X A% FDD BASE PLATE
6 0A4300605 4|+F R4 4H23X6DA SCREW PAN (S/P WASHER) M3X6
7 037300816 4\VFAREYE D 3X8 TAPPING SCREW PAN V M3X8
8 SA5204001 1|FDDA/ - FDD COVER
9 0A4300805 4|+ RHH33X8DA SCREW PAN (S/P WASHER) M3X8
10 SA5205001 1|FDD/\-% R FDD HARNESS
11 SA5206001 1[FDDT SV N-1R R FDD POWER HARNESS
12 SA5134001 1|7-At> GROUND WIRE
13 0A4300805 1|+ 533X8DA SCREW PAN (S/P WASHER) M3X8
14 032421302 4|+2< JLEH41X13 WOOD SCREW ROUND 2 M4.1X13
15 200190001 2|RFYFIL 10X20 STAPLE 10X20
<FR A =) FA> <For Europe only>
1 SA52010E1 1|FDDtEwk FDD SET
2 SA52020E1 1|FDDaA=wkH= FDD UNIT ASSY
3 SA6628101 1(FDD FDD
4 S43225000 2|FDDRAAR-4 SPACER, FDD
5 SA5203001 1|FDDR-X A A FDD BASE PLATE
6 0A4300605 4|+ RHH33X6DA SCREW PAN (S/P WASHER) M3X6
7 037300816 4|VFRAYE3X8 TAPPING SCREW PAN V M3X8
8 SA5204001 1(FDDAH/ - FDD COVER
9 0A4300805 4|+ R4 4H=3X8DA SCREW PAN (S/P WASHER) M3X8
10 SA5205001 1|FDD/\-%~ X FDD HARNESS
11 SA5206001 1|[FDDT S -1 R FDD POWER HARNESS
12 SA5134001 1|7-At> GROUND WIRE
13 0A4300805 1[+F R H33X8DA SCREW PAN (S/P WASHER) M3X8
14 032421302 4|42 JLET41X13 WOOD SCREW ROUND 2 M4.1X13
15 200190001 2| ATV IL 10X20 STAPLE 10X20
<BR M A A A <Except for Europe>
16 SA6495001 13L27vksSWH= 3-PEDAL FOOT SW ASSY
17 S38170001 3| TYRRE JLINA FOOT PEDAL SPRING
18 S38174000 3| 7YRRT L FOOT PEDAL
19 S38175101 3|REJLRTA( % PROTECTION PLATE PEDAL
20 S38176101 3| RAYFAH IR SPRING, PLATE
21 S36260000 1| RAYFVXE D REY MICRO SWITCH: VX-01-1A3
<FxR M R > <For Europe only>
16 SA64950E1 13L>7vkSWHO= 3-PEDAL FOOT SW ASSY
17 S38170001 3| TYRRE JLINA FOOT PEDAL SPRING
18 S38174000 3| 7YRRT L FOOT PEDAL
19 S38175101 3|REJLRTAL % PROTECTION PLATE PEDAL
20 S38176101 3| RAYFAH IR SPRING, PLATE
21 S36260000 1| RAYFVXE D REY MICRO SWITCH: VX-01-1A3
BAS-342G-940
66

From the library of: Superior Sewing Machine & Supply LLC




. Ft/E FABA% / Accessories

62

67

BAS-342G-910
From the library of: Superior Sewing Machine & Supply LLC




Z. /@ F % / Accessories

REF.NO CODE QTY EE2 NAME OF PARTS RM
1 S06706001 1|1>)avx4n SILICONE OIL
2 S44633001 3|7/RELAN BOBBIN LAN
3 SA1645019 1[145646/\)4041) 9= NEEDLE 4PIECE ASSY, 145646
4 145646019 41232 \1)DPX17 NEEDLE, DPX17
5 142443001 1| R T1.9X52 SCREW-DRIVER, 1.9X52
6 118837001 1|~ T3.4X70 SCREW-DRIVER, 3.4X70
7 107779001 1(R73F6X7 WRENCH, 6X7
8 100887001 1[R73F8X9 WRENCH, 8X9
9 107780001 1| R73F410X12 WRENCH, 10X12
10 S07783001 116Hh ORI R/F15 HEXAGONAL WRENCH, 1.5
11 142002001 11680 IR/\F2 HEXAGONAL WRENCH, 2
12 154125001 1|6Hh ORI R/8F+25 HEXAGONAL WRENCH, 2.5
13 142721001 116K R/3F3 HEXAGONAL WRENCH, 3
14 118064001 116h0RIR/\F4 HEXAGONAL WRENCH, 4
15 150335001 11689 IR/3F5 HEXAGONAL WRENCH, 5
16 SA4103001 1| 7A4H-F&vkD EYE GUARD SET D
17 S44483001 1N FIVNUYR HINGE ASSY
18 S44484001 NF7AH-FELD EYE GUARD HINGE
19 S37619001 NI TAZFIA VN 54 HINGE
20 119255000 NI TAZFIAIINVEY PIN
21 S37113001 NTAH-FR % EYE GUARD SPRING
22 S44485001 1N 7A4H-F EYE GUARD
23 061300813 2|%523X8 SCREW FLAT M3X8
24 021300103 2(1> a3+ Jk3 NUT, 1 M3
25 026030233 2|EZHHRIAFES WASHER PLAIN M 3
26 SA4104001 NTAH-FRILT-A EYE GUARD HOLDER, A
27 062300503 2|+ ~03X5 SCREW, PAN M3X5
28 062400616 2|F~4X6 SCREW PAN M4X6
29 026040136 2| YA RIH 24 WASHER PLAIN S 4
30 S40574309 1 ARETH A22DTHF COTTON STAND ASSY 2DTHF
31 S$51283001 2|07y SPOOL STAND BASE
32 150182000 2|RT-)LT Yk SPOOL MAT
33 551282101 2|RT- vy SPOOL CUSHION
34 150206002 1|EZHHR16 WASHER PLAIN 16
35 SA6629001 116782 JM16 NUT M16
36 S04109001 WANT o AHHTHRY THREAD GUIDE SUPPORT BAR
37 142997001 1A+T72F43 THREAD GUIDE, 3
38 150172003 (= 7NAC i COLUMN PIPE
39 150174000 135 LFYYT COLUMN CAP
40 156112003 125 L/317D COLUMN PIPE D
41 SA6606001 1135L034 0k COLUMN JOINT
42 150179002 2|RT-)ILT B SPOOL SHAFT B
43 028050244 2|\ RHFHR2-5 WASHER SPRING 2-5
44 021500104 21227 vhkb NUT 1 M5
45 SA6607001 1 RT-ILRILF -2 SPOOL HOLDER 2
46 SA6607001 1| RT-ILRILE -2 SPOOL HOLDER 2
47 150183000 211N AT N FH-FA THREAD HANGER BASE
48 142990001 2|ALYKRTYTa THREAD BUSH
49 SA6609001 2|RT-IFRILE-HHT SPOOL HOLDER SUPPORTER
50 SA6615001 NAToFARILE - THREAD GUIDE HOLDER
51 138843001 WYY IRIYET JOINT
52 021500104 21223 vhkb NUT 1 M5
53 062061604 2|+ ~206X16 SCREW PAN M6X16
54 062501404 2|F~a5X14 SCREW PAN M5X14
55 014060632 2|7+ HR26X6 SET SCREW SOCKET (CP) M6X6
56 021500104 11> aFvk5s NUT 1 M5
57 S37037001 1| RaESH5X32 SCREW PAN (S/P WASHER) M5X32
58 062061004 1(F~<36X10 SCREW PAN M6X10
59 114483002 1N RUAA4F-92 OILER ASSY
60 555663001 1NAAIED92 OIL TANK ASSY
61 101572102 1R T 5.5X190 SCREW-DRIVER 5.5X190
62 SA8855001 (AVE S DK E D2 AUXILIARY PLATE SEET
63 149173001 1|6hoRIRIOTTL3 SCREW-DRIVER, HEXAGONAL 3
BAS-342G-910
68

From the library of: Superior Sewing Machine & Supply LLC




Wa. #& > ~J)L / Warning labels

&S5 ~Jl / Waming labels fn% / Name of parts Size(mm) Code
- WD, KHOEY S g:ﬁm:.&uﬁ. - I\. E
/LDANGER { PELIGR FRNERe s E 50 X118 | J04115-001
Eﬂ"‘% S e v Label, elec. shock 6 lang
Sl =1 S el =t
7NVER - IR 52 X 84 SA0792-001
e Tt s Label, caution Jpn / Eng ]
SRR 7VER - TR 52X 84 | SA0793-001
e Label, caution Chn / Eng i
R
Im=2IR=2 L=25 | $36924-002
Mark, injury R=1.2
—L—
@ AT $12 | S37060-001
Label, grounding
PE<—2
PE Label, PE 7.5X12.5 | S$37059-001
BAS-342G-Wa

69 From the library of: Superior Sewing Machine & Supply LLC




Ap . &R —E X / Parts list sorted by application
BAS-342G IZIETREBENAESINTVETOT, BIEVARICTEFACIESLY,

O+ nEIE. BAS-311G, 326G (51 LY b FSA4 T TAYSLRAEFI V) EHETT,

OFRFTDXDEMIE. BAS-341F, 342F (TOJ S LKEFI V) LHBETY,
The following parts are available for the BAS-342G to enable use for a wide range of applications.
©The parts in the table are common to the BAS-311G and BAS-326G (Direct drive programmable electronic pattern

sewers) .

©In the following table, parts marked with % are common to the BAS-341F and BAS-342F (Programmable electronic
pattern sewers with cylinder bed) .

E4

hEY

Thread take-up
spring

[ . | _ TNy
-p U sJ,E Heav¥-we||ght Mediu ;n-ywlmg ht ZI r/b\aéa
Part name materials materials
(J-66)
£7UR
(¢2.4) (#2.2) (63.0)
Needle hole plate SA3336-101 SA5221-001 SA5222-101
>
(E-47) AS
RE > /7—X#8 Bobbin
case assy 2 S$59221-201 <LC > S§59222-201 <LD >
(E-48) | e Y
IREVr—2X
LR F 13 S48664-001 < AN > $16075-101 <B>
: Tension
ispring
(E-49) AY
REVr—X
[Tt l S$16492-101
Screw ®@
(E-50) | e
[ ZEERRA AL (A
:Anti-spin N S15667-001
ispring
: N
(E-51) e
REY
Bobbin S44633-001 < LAN > S15666-001 <LB>
(@
(E-52) * PAY
RN EREE
Shuttle hook SA8197-101 <LH> SA2173-301 <LF > SA8197-101 <LH >
assy, w/box
(E-46) ¥ *
KHVE Shuttle
race base @ 152686-201 <B > 152682-201 <A > 152686-201 <B >
I
)
(G-12) + AS
RAFIEH
Spring, tension E 107606-101 104525-101 107606-101
(G-8) = ¥
REY (T4
144588-301 145519-301 144588-301

BAS-342G-Ap

From the library of: Superior Sewing Machine & Supply LLC 70



Ap . RE5ER &

—%& X / Parts list sorted by application

BAS-342G ICEX TFTEEBMENAERESINTVETO T, BEVARICTERCEZIL,
OFPDERIE. BAS-311G, 326G (A1 LY b FS 4T FOI S LXEFIOU)EHETT,
OXRFTD K DE I, BAS-341F, 342F (TR S LREFI V) EHBTT,

The following parts are available for the BAS-342G to enable use for a wide range of applications.

©The parts in the table are common to the BAS-311G and BAS-326G (Direct drive programmable electronic pattern

sewers) .

©In the following table, parts marked with 5% are common to the BAS-341F and BAS-342F (Programmable electronic
pattern sewers with cylinder bed) .

. E#% HEY) oy A

04, P& Heavy-weight MediurrT—weight I;Ift:aj 7
AR Use materials materials 9
Part name
(G-21)
BIFAFIE
Spring, tension E SA4146-101 SA3416-101
(W1-30)
FFIS LS H
Washer — S20681-000
(G-25)
HIEAENRN
Needle bar thread guide SA3257-101 <A> SA4815-101 <B>

) @

A .

- e ¥ ¥
SUUEAEAY M
Needle assy SA1645-019 SA1752-016 SA1645-025

‘B32,24) o | x| s %

Eﬁeedle DP X 17 <#19> DPX5 <#16> DP X 17 <#25>

145646-019 107415-016 145646-025
(D‘I -61) ¢ ¢
Wz R
Presser foot S42843-001 <A > S42844-001 <B>

BAS-342G-Ap

71 From the library of: Superior Sewing Machine & Supply LLC



Ga . —ERi—EZXR / Gauge parts list

% 2 / Presser foot

A/ S42843-001

B / S42844-001

C / S42845-001

D / S42846-001

D e

610 |

F / 157237-001

G / 158592-001

“Fsts

e

—J

oo

(‘“

J

o

A-CUT / S40214-001

B-L / S49448-001

XA [ 542849-101

H/ SA4811-001

les

Ed)Z.S

#t7W#k / Needle hole plate

2.4 C0.4 / SA3336-101

*

2.2/ SA5221-001

3.0 C1.5/ SA5222-101

1.6/ SA7191-001

4 $6
$2.2 ¢1.6
| $2.4 | | $3 |
5 2.9 5 3.0 5 2.9 5 3.0
=1 —L=1 =1 —II—=1
*HIOE ML, BEHRTY,
The * symbol is for Standard parts.
BAS-342G-Ga
72

From the library of: Superior Sewing Machine & Supply LLC




#3| / Index

CODE REF.NO [Page CODE REF.NO |Page]] CODE REF.NO [Page CODE REF.NO [|Page
004300513 |A1 -17 2|1017401015|W2 - 21 6011021500106 |R -17 4811062060816 |F - 21 22
012060536|B - 33 8]11017401415]L -5 36]1025030236|J -65 32]]062061004|Z -58 68

D1 -59 16]1018061236|D2 -28 18 J -70 32]|062061016|A1 - 14 2
E -6 20]1]018064031|A2 -23 6]1025040236|D2 -12 18 F -3 22
012060636|A1 -39 2]1]018066036(C1 -17 10 F -74 24 H -38 28
A2 -2 6]]018081636|R -9 48 K -1 3410620616042 -53 68
A2 -11 6]]018087036|A2 -7 6 M1 -18 38]]062061616|A1 -44 2
A2 -26 6 A2 -13 6]]025050236[L -13 36]1062300416|C1 -36 10
B -24 8]]018300536|C1 -4 10 R -15 48 D1 -20 16
B -49 8 Cc1 -8 10 u -23 54 J -64 32
Cc2 -12 12]]018300836|C3 - 36 1411025050336 |R - 16 48 J -7 32
C2 -15 12]1018301036|C1 -10 10]]025080132[(A2 -29 6]1062300503|z -27 68
C2 -26 1211018302036 |W1 - 11 58]]025080236|U -19 5411062300506 |A1 -20 2
c2 -28 12]]018400636|D2 -17 18] ] 025350332|A1 -30 211062300616 |E -29 20
C2 -40 12 F -7 22]1026030136|E -28 20 K -7 34
C2 -47 12 R -8 48]1026030233|1Z ~-25 68 w4 -5 64
C3 -10 14]11018400836|C1 -2 1011026040136 |F -24 22]11062300816(Q -6 46
C3 -14 14 C1 -6 10 Z -29 68]1062350616|H -8 28
D1 -14 16 C2 -50 12]1026040236|J -7 30 W3 -7 62
D1 -24 16 D1 -52 16 L -4 36]]062400616|D1 -6 16
D1 -30 16 K -10 34 w2 -20 60 D2 -11 18
D1 -36 16]1018401036|C1 -19 10]]028030246(J -69 32 D2 -30 18
D2 -7 18 C1 -26 10]]028040246|F -75 24 F -4 22
D2 -15 18 D2 -5 18 J -6 30 F -8 22
D2 -19 18]1018401236|C1 -12 10 L -3 36 F -23 22
D2 -25 18]]018401636|B -27 8 w2 -19 60 Z -28 68
D2 -27 18]]018402036|E -12 2011028050244z -43 68]]062400816|B - 22 8
E -9 20 F -72 2411028050246|J -50 30 B -35 8
E -16 2011 018402536|D1 - 64 16 P -22 44 C2 -33 12
E -18 20}1018501036|D2 -3 18]]028060246|A2 -20 6 W3 -16 62
G -28 26]1018501236|C1 -14 10]]028080246|A2 -8 6]]062401006|A1 -23 2
J -46 30 E -43 20 A2 -14 6 B -47 8
J -54 30 J -49 30 u -5 54]1062401016(B - 52 8
012061036(E - 20 20}1018501636|B -3 8 u -15 54 c1 -37 10
E -41 20) B -50 8 u -20 54]1062401216(H -13 28
012400436|D1 -25 16 c2 -38 12 Uu -26 5411062500616(G -2 26
D1 -31 16 C2 -45 12]]032361306|A2 -4 6 G -4 26
H -17 28]1018503036(P -23 44 u -29 54 G -6 26
H -24 28]1021060106(A2 - 21 6]]032421302|W5 - 14 66 H -30 28
J -9 30] A2 -24 6]]032422003|P -27 44 W4 -8 64
012500536(B - 21 8 D1 -10 16 P -30 44]1062500816|C3 -37 14
B -37 8 D1 -50 16] | 037300816|W5 -7 66]]062501404|Z -54 68
B -44 8 J -23 30J1037521016|U  -22 5411062670412(G - 31 26
c2 -5 12 J -34 3011039411215|U -34 5411070696800|D2 - 22 18
c2 -21 12 J -40 30]1047401242|B -42 8]1076202850|C2 -16 12
D2 -24 18] 021060206(C3 - 25 14]1]048030342|C3 - 30 14 C2 -30 12
E -14 20I 021060306(D1 - 41 16 K -20 34]1081003670(E -22 20
E -45 20 J -25 30]1048040342|C3 -17 1411 081007070(L  -17 36
H -3 28 J -32 30 J -20 30] | 0A4300605|W5 -6 66
H -36 28 J -42 30 K -13 34] | 0A4300606|K -8 34
013679412(W2 - 11 60| w2 -8 60| L -12 36| | 0A4300805|W5 -9 66
014060632|Z -55 68]]1021080106(U -25 54]11048050342|H -10 28 W5 -13 66
016061031(D2 -14 18] 021160303({U -9 54 H -19 28] | OA5401005|P -8 44
017061213(D1 -12 16]| 021300103(A1 - 21 2]1048060142|C3 -20 14] | 0A5401006(A1 -42 2
017061612(D1 -48 16 Z -24 68 W2 -13 60J A1 -46 2
017065002|D1 -49 16]1021400106|M1 - 17 38| ]048060342|A2 -30 6 A1 -48 2
017080006(U -14 5411021400206|A1 -56 2]]048080142|C3 -12 14 A1 -50 2
017081606|U -4 5411 021400306|G -24 26 D1 -29 16 A1 -52 2
u -18 54 L -6 36 J -45 30] C1 -39 10
w1 -22 58 W2 -22 60]]048100142|D2 -10 18 F -28 22
017400802(J -5 3011021500104|Z2 -44 68]1048150142|C2 -10 12 F -30 22
L -2 36 Z -52 68] ] 060400516|K  -22 34 F -33 22
W2 -18 60I Z -56 68]1061300813|(Z -23 68 F -66 24
73

From the library of: Superior Sewing Machine & Supply LLC




#35| / Index

CODE REF.NO [Page CODE REF.NO [|Page CODE REF.NO [Page CODE REF.NO [|Page
0A5401006|F -67 2411144588301|G -8 26]1213650001|A2 -9 6]1S12150000|W1 -12 58
Q -4 46 Ap 70 A2 -15 6]1S12441001|G - 11 26

Q -15 46|1145446001|G -14 26 A2 -19 6 H -35 28

Q -17 46 G -22 26]]218859001|Q - 31 46]1S12699000|G - 18 26

Q -23 46 W2 -6 60 W2 -28 601 1S13399001|D1 -62 16

Q -24 46| 1145446002|H -32 2811222372001 |U -24 5411S15031008|W1 - 23 58

Q -30 46|1145465001|B -23 81]1228475000|P -9 441]1S15031010(W3 -8 62

W1 -26 58] 1145519301 |W2 -29 6012310710011 -27 30 W3 -17 62

W3 -12 62 Ap 70]]|525567000|F -27 2211S15158009|U - 31 54

w3 -21 62] 1145547001 |F -22 22 F -29 2211515666001 |Ap 70

W4 -10 64]1145646019|B -32 8 Q -1 46]|S15667001(E -50 20
0A5402005(A1 -33 2 Z -4 68| | 525664000(P -6 44 Ap 70
A1 -36 2 Ap 7 W3 -1 6211516075101 |Ap 70
0A5403006|Q -27 46| 1145646025 [Ap 7111525907000 |W1 - 27 58]1S16492101|E -49 20
100136001|G  -20 2611146058001 |W1 -18 58 W3 -22 62 Ap 70
100360003(J -67 32]]146059001 |W1 -17 58 F o -31 22]1S17942100(W3 -2 62
100401022|H -33 28] 1146060000 |W1 -16 58 W3 -13 62]|S17974101|A2 -27 6
100402004(G - 16 26| | 146206009 |W1 - 19 58| | 554482000(F -32 22]]S17975100|A2 -28 6
1008870012 -8 68]1146288001|K -23 34 P -29 441]1S18027201|W3 - 15 62
101073001(U  -30 54]]146354002|C3 - 16 14 Q -28 46]|S20164001(A1 -3 2
101121100(U -28 54 J -5 30]|623033000(D1 -4 16 A1 -4 2
101572102z -61 68] | 148847001|P -28 44]1625010000|Q -3 46]1S20681000|W1 - 30 58
102707002|L -7 36]]149097000|K  -17 34 W4 -9 64 Ap 7
W2 -23 60} ] 149173001|Z -63 68| | J04115001 (M1 - 10 38]]S23418002|H -15 28

104449001 (A1 -9 2|1 149547000|P -7 44 Wa 69]1S23651001|B -8 8
Al -12 2 Q -2 46]]J80991001|S -1 50 B -11 8
104450101|A1 -5 2 Q -16 46]|S00470000|1Q -29 46 B -14 8
F -59 22]1149796001|P -25 44]1S00480000|W1 - 25 58 B -17 8

104525101 [Ap 7011150172003z -38 68]1S00705001|J - 61 30 B -45 8
104567101|(F -10 22]1150174000|1Z -39 68]|S02429201|E -24 20 D1 -5 16
104821001 (A1 -2 2|1150179002|Z2 -42 68]1S02652001|d - 11 30 D1 -15 16
107415016 |Ap 71]]150182000(z -32 68| | S02739000(U -33 54 E -8 20
107606101|G  -12 26]1150183000|1Z2 -47 68]1S02740000|U -32 54 H -40 28
Ap 70| | 150206002(z -34 68| | S03677001(K -24 34 J -2 30
10777900112 -7 68]1150335001|1Z -15 68]1S04109001|1Z -36 68 J -26 30
107780001(Z -9 68] | 150592001|A1 -8 2| |S04159000(D1 - 46 16]1S25235001|B - 15 8
109763001|D2 -23 18]]152393200(U -8 54 F -73 2411S25279101|K  -15 34
110367001(B -18 8] 1152682201 |Ap 70 J  -12 301]S25310101|D1 -37 16
Cc3 -1 14]11152684101|E - 27 20 L -10 36 J -72 32

110735001 (K -19 3411152686201 |E - 46 20 L -18 36]]S25454001|K -14 34
111466121(D1 -60 16 Ap 70 Q -14 46]|S25456001(K -4 34
114483002(Z -59 68]1152881001|G -27 26 Q -32 46|1S25475101|C3 -24 14
114486002(A2 -32 6] | 152883000(G -29 26 W2 -26 60 J -33 30
117934001 |H -41 28]1152884001|G -30 26 w2 -30 60]1S31032001|1G -10 26
117936001 (A1 -6 2||152936001(H -6 28]1S04891000|P - 17 44 H -34 28
118064001(Z2 -14 68]1152937001|H -7 28] 1S04897000|W3 - 18 62]1S31778000|W3 -6 62
118837001(z -6 68] | 152948001 |F - 11 22]|s06706001(Zz -1 68]]S32462001|J -24 30
1192550002 -20 68]1153049001|G -7 26]1S07350002|A1 -27 2 J -3 30
119702004(U -27 54| | 153050000(E - 30 20]|s07783001|1z -10 68 J -4 30
120265002[A1 -26 2|1153252000|P -16 44]11S09043000|F -16 22]1S32465101|J -22 30
120448001[H -23 28]1153274001|P -20 4411S09225001|U -13 54 J -39 30
133172003|U - 21 5411154125001|1Z2 -12 68]1S09226001|U -16 5411S34533001|W1 -13 58
138843001(z -51 68] | 154596000|J - 30 30} | s09228000(P - 15 4411S34534101|W1 - 14 58
141362001 D1 -34 16]1154599000|1J -10 30]J1S09312001|U -6 5411S34706000{W1 -10 58
142002001(z - 11 68 L -8 36| |s09317109(U  -12 54| |S36260000(T -4 52
142211001[(B  -25 8]1155510001|W1 -15 58]1S10112101|D1 -56 16 W5 - 21 66
142274101|F -42 22]1156112003|Z2 -40 68]]S10243000{W3 -20 62]|S36475000{A1 -28 2
14244300112 -5 68]| 157237001 |Ga 72]1S10268001|H -27 28]|S36924002|A1 -66 4
142721001z  -13 68] | 158592001 |Ga 72| | S10408000(R - 10 48 Wa 69
142990001(Z -48 68]1159486001|H -9 28]1S10438001|H -18 2818370370011z -57 68
142997001z -37 68 H -25 28]1S10470201|K -21 3411S37059001|M1 - 11 38
144458001[(B -29 8]]159805001|G -13 26]1S10661109|U -7 54 Wa 69
144504001 (W1 -20 58]]200190001|W5 - 15 66]|s11531009(U -17 54]]S37060001|A1 -68 4
74

From the library of: Superior Sewing Machine & Supply LLC




#5| / Index

CODE REF.NO [Page CODE REF.NO [Page CODE REF.NO [Page CODE REF.NO [|Page
S37060001 (M1 -12 38]1S53982000({W1 -4 58] |SA3283101|E -44 20 |SA3808101|M1 -2 38
Wa 69]1S53983000|P -32 44 1SA3284101|E -42 20| |SA3827001|N -8 42
S37113001|1Z2 -21 68]1S55479001|C3 -8 14 |SA3290001|H -2 28] |SA3828001|N -10 42
S376190011Z2 -19 68]1S55481001|A1 - 61 2| 1SA3291001|H -4 28] |SA3831001|R -2 48
S38168001|T -2 52 c1 -21 10] |SA3293001|H - 11 28] |ISA3833201|R -3 48
S38170001|T -3 52 C3 -39 14| |SA3294001|H -14 28] |SA3838001IN - 11 42
W5 -17 66]1S55484002|J -13 30 |SA3295001|H -16 28| |ISA3946001|F -64 24
S38174000|T -5 52]]S55485001|C3 -22 14| |SA3296001|H - 21 28] ISA4103001|1Z -16 68
W5 -18 66 C3 -35 14] |SA3297001|H -22 28| |ISA4104001|1Z2 -26 68
S38175001|T -6 52 K -26 341 |SA3298001|H -28 28| |SA4143001|1G  -17 26
S38175101|{W5 -19 66]1S55487001|C3 -42 14] |SA3299001|H -29 28| ISA4146101|G - 21 26
S38176101|T -7 52]|S55533000{W3 -3 62] |SA3301101(d -1 30 Ap 71
W5 -20 66]1S55663001|1Z -60 68] |ISA3306001|A1 -25 2| ISA4171001|H -5 28
S38265000|F -41 22|1S59221201|E  -47 20 J -15 301 |SA4172001(B -4 8
S38266000|F -69 24 Ap 70 L -16 36| |SA4173001(B -4 8
S38713100(B -34 8]1S59222201|Ap 701 |SA3307001(d -8 30 ISA4174001|B -4 8
S39116100(P -12 44| ISA0792001|A1 -67 4| 1SA3309101|J -16 301 ISA4175001|B -4 8
w1 -3 58 Wa 69]|SA3310001|d  -17 30 |SA4177001|B  -10 8
W1 -7 58] |ISA0793001|A1 -67 4| 1SA3311001|J -18 30 |SA4178001|B  -13 8
S40214001|Ga 72 Wa 69]|SA3312201|d -28 30 |SA4179001|B -6 8
S40574309|1Zz -30 68| |ISA1174001|D1 -53 16| |SA3313101|J -29 30 |SA4180001|B -7 8
S41205001|K -3 341 ISA1175001|D1 -54 16| |SA3315001|J - 21 301 |SA4199001|E  -25 20
S41206001|K -2 341 1SA1283001|C2 -3 12| 1SA3317001|J - 36 30] |SA4302001|D1 -9 16
S42446001|A1 -65 4 c2 -19 12| |SA3319101|J  -43 30 |SA4333001|1G -3 26
S42843001|D1 -61 16| |ISA1359001|H -37 28] 1SA3321001|J -48 30| |SA4354001|J -56 30
Ap 711 |SA1645019(2z -3 68] |SA3334001|d -62 30 |SA4518001|d -59 30
Ga 72 Ap 711 |SA3336101|J - 66 32| |SA4519001|J -60 30
S42844001|Ap 711 |SA1645025|Ap 71 Ap 701 |ISA4545001(J -44 30
Ga 72] |SA1752016|Ap 71 Ga 72] |SA4546001|J -35 30
S42845001|Ga 721 I1SA1984001|H -12 28] |SA3345001|W2 - 25 60] |ISA4563101|R -4 48
S42846001|Ga 72| |SA1988001|H -26 28] |SA3347001|IL -11 36] |SA4574001|V -8 56
S42847001|Ga 72| ISA1994101|H - 31 28| |SA3348001|L -14 36 |SA4596001|A1 -1 2
S42848001|Ga 721 |1SA2161001|D1 - 28 16| |SA3349001|L -15 36] |SA4600001|1A1 - 11 2
S42849101|Ga 72 1SA2173301|Ap 701 |SA3387001|A2 -18 6] |ISA4601001]A1 -13 2
S43225000{W5 -4 66] |SA2195001|D1 -58 16| |SA3416101|W1 -28 58] |SA4603101|A1 -15 2
S43236009|R - 11 48] |SA2287001|K  -16 34 Ap 711 |1SA4604001|A1 -24 2
S43674000R -12 48| ISA2929001|F -68 241 1SA3441001|D2 - 21 18| |SA4608101|B  -12 8
S43675000(R  -13 48| |ISA2958001|B -20 8] |SA3486001|Q -21 46| |SA4609101|B  -16 8
S44010001|A1 -7 2| ISA3040001|F -57 22| ISA3499001|B -2 8| |SA4622001|B  -28 8
S44483001(Z2 -17 68| |ISA3055101|F -60 22| |SA3528001|1B -26 8| |1SA4624001|B  -43 8
S44484001(1Zz -18 68 F -70 241 I1SA3538001|C1 -23 10| |SA4626101|B - 38 8
S44485001|Z2 -22 68| ]ISA3060001|F -56 22 c1 -29 10} |SA4627001|B -39 8
S44633001(E - 51 201 |SA3200101|A1 -22 2 J -73 32| |SA4628101|B  -40 8
Z -2 68| |ISA3206001|B -5 8] |SA3581001{M1 -13 38| |SA4629001|B - 41 8
Ap 70 B -9 8] |SA3638001|W2 -7 60] |SA4630001|B  -46 8
S44924001|E -38 20)ISA3224001|B - 31 8] |ISA3722001({M1 -7 38| |SA4647001|D2 -9 18
S46903001(J -19 30 |SA3226001|E -1 20 |SA3744001|M1 -6 38] |SA4650001|1F - 71 24
S47269001|C2 -48 12] |SA3227001|D1 -42 16] |SA3762001|M2 -5 40]|SA46660011B  -30 8
S47270001|C2 -8 12 E -2 20 |SA3765001|M2 -2 40]|SA4676101|A1 -57 2
C2 -34 12) |SA3228101|E -3 20) |SA3767001|M2 -4 40]|SA4677101|A1 -55 2
c2 -41 12| 1SA3231001|E -5 20 |SA3768001|M2 -6 40| ISA4709001|C3 -23 14
S47307001|E  -40 20)ISA3238101|E -21 20) |ISA3769001|M2 -7 401 |SA4720001|C3 -18 14
S48140002|{W1 -29 58] |ISA3241001|E  -26 20) |ISA3770001|M2 -8 401 |SA4721001|1C3 -19 14
S48189000|F -18 22| |SA3244001|F -1 22| |SA3771001|M2 -9 401 |SA4741101|D2 -1 18
S48664001|E -48 20)ISA3250001|G -1 26| |SA3788001|M1 -16 38| |ISA4742001|D2 -2 18
Ap 70)|SA3254001|G -15 26| |SA3789101|[N -4 421 |SA4743001|D2 -6 18
S49448001|Ga 72| ISA3255001|G -9 26 N -6 42| ISA4744001|D2 -8 18
S49484000(M1 -8 38| |SA3256001|1G  -19 26 N -9 421 |SA4745001|D2 -13 18
S49982000(F -17 22 ISA3257101|G  -25 26| |SA3794001|M2 -10 40| ISA4747001|D2 -16 18
S51282101|Z -33 68 Ap 711 1SA3795001(M2 - 11 401 |SA4748101|D2 -18 18
S51283001|Z2 - 31 68| |SA3258001|G - 26 26| |SA3796001|M1 - 14 38| |SA4753001|D2 -29 18
S52163000{M1 -15 38| |SA3264001|]A1 -18 2| ISA3797001|M1 -3 38| |SA4757101|D2 - 26 18
S53978000|P - 31 44| ISA3274101|E -39 20 |SA3806001|M1 -9 38| |SA4759001|D1 -1 16
75

From the library of: Superior Sewing Machine & Supply LLC




%35l / Index

CODE REF.NO [Page CODE REF.NO |Page CODE REF.NO [Page CODE REF.NO |Page
SA4760001|D1 -2 16| |]SA5201001|W5 -1 66] |[SA6573001(P - 19 44| |SA8538001|C2 -37 12
SA4761001|D1 -7 16] |ISA52010E1({W5 -1 66| |]SA6576001|F  -40 22| |SA8542001(C2 -44 12
SA4762001|D1 -8 16] |SA5202001(W5 -2 66| |]SA6578001|F -15 22| |SA8548101(A1 -10 2
SA4763001|D1 -3 16] |ISA52020E1({W5 -2 66| |]SA6593001|F - 37 22| |SA8549001(A1 -37 2
SA4764001|D1 - 11 16] |SA5203001({W5 -5 66| |]SA6596001(J  -58 30| |SA8550001|A1 -38 2
SA4765001|D1 -13 16] |SA5204001(W5 -8 66| |]SA6606001(Z - 41 68 A2 -10 6
SA4766001|D1 - 16 16] |ISA5205001({W5 -10 66| |]SA6607001(Z -45 68] |ISA8551001(A1 -40 2
SA4767001|D1 -17 16] |SA5206001({W5 - 11 66 Z -46 68| |SA8552001(A1 - 41 2
SA4768001|D1 -18 16] |SA5208001(K -1 34| |SA6609001(Z  -49 68| |ISA8553001(A1 -43 2
SA4769101|D1 -19 16| |SA5213001|K  -25 34]|SA6615001(Z - 50 68| |SA8555001|A1 -47 2
SA4770001|D1 -21 16]|ISA5217001(K -5 34| |SA6628101|W5 -3 66] |SA8556001(A1 -49 2
SA4771001|C3 -9 14| |SA5218001|K -9 34]|SA6629001(Z - 35 68| |SA8557001|A1 - 51 2

D1 -27 16] |ISA5219001(K  -18 34| |SA6674001|C2 -13 12] |SA8559001(A1 -53 2
SA4772001|D1 -22 16| |SA5221001|Ap 70 C2 -29 12| |]SA8560001|A1 -54 2
SA4773001|D1 -23 16 Ga 72| |SA7155001{W1 -24 58| |SA8561001|A1 -58 2
SA4777001|D1 -26 16| |SA5222101|Ap 70 W3 -10 62| |SA8562001|A1 -59 2
SA4778001|D1 - 51 16 Ga 72 W3 -19 62| |SA8563001(A1 -60 2
SA4779001|D1 -32 16| J]SA5230001|B - 51 8| |SA7163001|W3 -4 62| |SA8564001|A1 -62 2
SA4780001|D1 -35 16] |ISA5251001(A2 -22 6] ISA7164001(W3 -5 62| |SA8565101(B -1 8
SA4781001|D1 -33 16| |SA5281101|P  -10 441 |SA7166101|W1 -5 58] |SA8566001|C1 -1 10
SA4782001|E -4 20] |SA5282001(P -14 44| 1SA7167101(W1 -8 58| |SA8567001(C1 -3 10
SA4785101|F -2 22| |SA5283001|P  -13 441 |SA7171001|W1 -6 58| |SA8568001|C1 -5 10
SA4786101|F -5 22| |SA5285001(P -18 44| I1SA71710E1({W1 -6 58| |SA8569101(C1 -7 10
SA4787001|F -34 22| |SA5286101|P - 21 441 |SA7191001|Ga 72| |SA8571001|C1 -9 10
SA4788001|F -36 22| |SA5289001(P - 11 44| 1SA7197001(W1 -9 58] |SA8574001(C1 -13 10
SA4789101|F -20 22| |SA5290001|W1 -2 58] |ISA7199001(W1 - 21 58] |SA8575001|C1 - 15 10
SA4796001|H -20 28] |SA5294001(F -35 22| 1SA7293001|Q -13 46] |ISA8576001|C1 - 16 10
SA4797101|H -39 28| |SA5300001|D1 - 55 16| |SA74521E0/W1 -7 58] |SA8578001|C2 -1 12
SA4798001(J -3 30] |SA5301001(D1 - 57 16] |ISA74700E1|{W3 -2 62| |SA8579001(C2 -2 12
SA4799001|J -14 30| |SA5331001|W2 - 15 60] [SA7500001({W1 -1 58 C2 -18 12
SA4806001|[K -6 34| 1SA5339101(F  -19 22| |ISA75000E1(W1 -1 58| |SA8582001(C2 -4 12
SA4811001|Ga 72| |SA5415001|C3 -49 14| |SA7508001|W2 - 27 60 C2 -20 12
SA4815101|Ap 71| 1SA5433001(Q -22 46| |SA7509101(W2 -2 60] |SA8583001(C2 -6 12
SA4816001|W4 -2 64| |SA5436201|W2 -1 60] [SA7510001|W2 -4 60 C2 -22 12
SA4817001|{W4 -3 64| |ISA54362E1|W2 -1 60| |]SA7511001|W2 -9 60] |SA8584001(C2 -7 12
SA4818001|W4 -4 64| |SA5559101|W3 - 14 62] |SA7512001(W2 - 14 60| |SA8585001|C2 -9 12
SA4819001|{W4 -6 64| |SA5575101(W3 -1 62| |]SA7513001|W2 -3 60] |SA8586001(C2 - 11 12
SA4826501|D2 -4 18| |[SA55751E1|W3 -1 62] [SA75390E1|{W1 -2 58| |SA8587001|C2 - 14 12
SA4829001(W2 -17 60] |SA5730101([Q -9 46| |ISA75410E1|W2 - 15 60 c2 -27 12
SA4834101|IR -1 48| |SA5731001|1Q -10 46| |SA7620101|W3 -9 62| |SA8590001|C1 -18 10
SA4836001|[R -7 48]ISA5732101(Q - 11 46| |SA7794001(M2 - 12 40 C1 -20 10
SA4837101|R -5 48] |SA6038001|T -1 52| |SA7944001(J -63 32| |SA8592001(C2 -17 12
SA4841101|R -6 48] |SA6087001|F -9 22| 1SA8057001(K  -12 34| 1SA8593001(C2 -23 12
SA4847001|A2 -25 6] |SA6108001|B - 36 8] ISA8197101|E  -52 20] |SA8595001(C2 -24 12
SA4853001|D1 -39 16]|SA6182001(B  -19 8 Ap 701 |SA8596001|C2 -25 12
SA4855001[L -1 36] |1SA6190001(W2 -5 60| |]SA8248001|U -2 54| 1SA8597001|C2 - 31 12
SA4932001|W2 -12 60] 1SA6193201(W2 -10 60| |]SA8249001|U -3 54 C3 -3 14
SA5072001|F -14 22| 1SA6207001(A1 -19 2] |SA8250001|U -10 54 C3 -34 14
SA5133001|W2 - 16 60| |SA6210001|D2 - 20 18| |SA8251001|U - 11 54 |SA8598001|C2 -42 12
SA5134001|W5 -12 66] |SA6272001(A1 -16 2] |SA8376001|M1 -4 38| |ISA8599001(C2 - 36 12
SA5135101|J -4 30| |SA6273101|J  -68 32]|SA8378001|M1 -5 38 C2 -43 12
SA5157101|J - 57 30] |ISA6284001(W2 -24 60| |]SA8383001|M2 -1 40]|SA8601001(C2 -46 12
SA5158101|B  -48 8] |ISA6364001(M1 -1 38] |SA8384001|M2 -3 40| |SA8602001|C2 -32 12
SA5164001|V -1 56| |SA6366001|Q - 34 46| |SA8387001(N -2 42]ISA8604001(C2 -35 12
SA5165001|V -2 56| |SA6389001|IL -9 36] |SA8521001|Q -5 46| |SA8607001|C2 -39 12
SA5166001|V -3 56| |SA6391001|G -5 26| |SA8522001(Q -7 46] |SA8608001(C1 -22 10
SA5167001|V -7 56| |SA6397001|J  -62 30] |SA8523001|Q -8 46| |SA8609001|C1 -24 10
SA5170001|V -4 56| |SA6398001(J  -62 32| |SA8524001|Q -12 46]|SA8611001(C1 -25 10
SA5172001|V -5 56| |SA6495001|W5 - 16 66] |SA8527001(Q -19 46| |SA8612001|C1 -27 10
SA5191001|P -24 441 ISAG4950E1|W5 - 16 66| |]SA8528001|Q -20 46]|ISA8615001(C1 -28 10
SA5193101|W4 -1 64| |SA6572001|D1 - 44 16| |SA8529001|L  -19 36| |SA8617001|C1 - 30 10
SA51931E1|W4 -1 64 F -43 22| 1SA8532001|Q -25 46]|SA8619001|C1 - 31 10
SA5194001|wW4 -7 64 F -44 22| |SA8533001|Q -26 46| |SA8622001|C1 -32 10

76

From the library of: Superior Sewing Machine & Supply LLC




#35| / Index

CODE REF.NO [Page CODE REF.NO [Page CODE REF.NO Page CODE REF.NO [Page
SA8623001|C1 -33 10] |SA8707001(E - 31 20
SA8624001|C1 -34 10} |ISA8708001(F -53 22
SA8625001|C1 -35 10] |ISA8709001(E  -33 20
SA8626001|C1 -38 10] |ISA8710001(E -34 20
SA8628001|C3 -1 14]|SA8711001(E  -35 20
SA8629001|C3 -2 14]|SA8712101|E - 36 20
SA8631001|C3 -4 14]|SA8713001(E - 37 20
SA8632001|C3 -5 14]|SA8714001(F -6 22
SA8633001|C3 -6 14| |SA8717001|F -25 22
SA8634001|C3 -7 14]|SA8718001(F -26 22
SA8635001|C3 -13 14| |SA8720001|F -38 22
SA8636001|C3 -15 14]|SA8721001(F -39 22
SA8638001|C3 -21 14| |SA8722001|F -45 22
SA8640001|C3 -27 14]|SA8723001(F - 46 22
SA8641001|C3 -28 14| |SA8724001|F  -47 22
SA8642001|C3 - 31 14] |ISA8725001(F  -48 22
SA8643001|C3 -32 14| |SA8726001|F -49 22
SA8644001|C3 -33 14]|SA8727001(F -50 22
SA8645001|C3 -38 14| |SA8728001|F - 51 22
SA8646001|C3 -40 14]|SA8729001(F  -52 22
SA8648001|C3 -43 14| |SA8732001|F -55 22
SA8650001(H -1 28| |ISA8733001(F -58 22
SA8652001|J  -37 30| |SA8734001|F - 61 22
SA8654001|J -38 30| |ISA8735001(F -62 22
SA8655001|J  -47 30| |SA8736001|F  -65 24
SA8656001|J -52 30| |ISA8783001(F  -12 22
SA8657001|J -53 30| |SA8784001|F -13 22
SA8658101|J -55 30| |ISA8785001(F -54 22
SA8659001|P -1 44| |SA8786001|F -63 22
SA8659002|P -2 441 1SA8816001(A1 -45 2
SA8660001|P -3 44| |SA8818001|C3 - 41 14
SA8660002|P -4 4411SA8819001(C1 - 11 10
SA8661001|P -5 44| |SA8820001|C3 -29 14
SA8664001|R -14 48] |SA8824001|N -1 42
SA8665001|A2 -3 6] |SA8825001[N -3 42
SA8667001|A2 -5 6] |[SA8826001|N -7 42
SA8668001[(A2 -1 6] |SA8827001[N -5 42
SA8669001(A2 -6 6] |[SA8855001|1Z -62 68
SA8670001|A1 -31 2] |SA8859001(C3 -45 14
SA8671001(A2 -12 6] |[SA8860001|C3 -46 14
SA8672001|A1 -63 2] |SA8869001|C3 -48 14
SA8673001|A2 -16 6] |[SA8870001|C3 -50 14
SA8674001(A2 -17 6] |[SA8871001|C3 -47 14
SA8675001(A2 - 31 6] |[SA8879001|A1 -64 4
SA8679001(A1 -29 2] |SA8880001|A1 -34 2
SA8680001(A1 -32 2]|SA8881001|1Q -33 46

A1 -35 2] |SA8904001|C3 -44 14
SA8683001|D1 -38 16| |]SA8909001|C3 - 26 14
SA8684001|D1 -40 16] |ISA8912001(D1 -45 16
SA8688001|D1 -43 16| J[SA9004001|E  -32 20
SA8689001|D1 -47 16]|ISA9105001(Q -18 46
SA8690001|D1 -63 16} |XD1115051(V -6 56
SA8691001|G -23 26
SA8692001(U -1 54
SA8694001|C2 -49 12
SA8695001|E -7 20
SA8696001|E -10 20
SA8697001|E - 11 20
SA8698001|E -13 20
SA8701001|[E -15 20
SA8702001|E -17 20
SA8703001|[E -19 20
SA8705001|E -23 20
77

From the library of: Superior Sewing Machine & Supply LLC




MEMO

From the library of: Superior Sewing Machine & Supply LLC



a_n

IN—YT vy
PARTS BOOK

759 -1LEGNEMA http://www.brother.co.jp/
T467-8561 HEEMHBEREBENKE 15F&F 15 TEL:0120-33-2392

BROTHER INDUSTRIES, LTD. http://www.brother.com/
15-1, Naeshiro-cho, Mizuho-ku, Nagoya 467-8561, Japan. Phone : 81-52-824-2177

©2007 Brother Industries, Ltd. All Rights Reserved. BAS-342G
SA8778-001.J/E

2007.06.B (1)

From the library of: Superior Sewing Machine & Supply LLC



	Cover
	Description of model plate
	Notes for using this parts book
	A1. Machine body
	A2. Machine body
	B. Upper shaft and needle bar mechanism
	C1. Feed mechanism
	C2. Feed mechanism
	C3. Feed mechanism
	D1. Work clamp lifter mechanism
	D2. Work clamp lifter mechanism
	E. Lower shaft mechanism
	F. Lubrication
	G. Threading mechanism
	H. Bobbin winder mechanism
	J. Thread trimmer mechanism
	K. Thread wiper mechanism
	L. Tension release mechanism
	M1. Control box mechanism
	M2. Control box mechanism (Power supply motor PCB)
	N. Power switch mechanism
	P. Air pressure mechanism
	Q. Power supply equipment mechanism
	R. Operation panel mechanism
	S. Motor mechanism
	T. Foot switch pedal mechanism
	U. Power table
	V. Programmer
	W1.Attachment set (Option parts)
	W2. Attachment set (Option parts)
	W3. Attachment set (Option parts)
	W4. Attachment set (Option parts)
	W5. Attachment set (Option parts)
	Z. Accessories
	Wa. Warning labels
	Ap. Parts list sorted by application
	Ga. Gauge parts list
	Index
	Back Cover



